T25NHEU4

Parts Catalog



A=)
==

N;

1. 91 & PART NO. EG

FIG 100 ENGINE ASSY

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 OIL SUMP

FIG 104 CYLINDER HEAD & BONNET
FIG 105 EXHAUST MANIFOLD

FIG 106 CAMSHAFT & DRIVING GEAR
FIG 107 CRANKSHAFT & PISTON
FIG 108 LUB. OIL SYSTEM

FIG 109 COOLING WATER SYSTEM
FIG 110 FUEL INJECTION PUMP

FIG 111 GOVERNOR

FIG 112 FUEL INJECTION VALVE
FIG 113 FUEL FILTER

FIG 114 STARTING MOTOR

FIG 115 GENERATOR

FIG 116 ACCESORY

2. A E )| E PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 OIL COOLER

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER
FIG 302 SPEED CONTROL

10
12
14
17
19
21
23
25
27
29
31
33
35
37
39

42
44
46
48
50
52

95
Y



FIG 303 BRAKE

FIG 304 BRAKE PEDAL & LINKAGE

FIG 305 STEERING WHEEL & DASH COVER
FIG 306 STEERING VALVE

FIG 307 STEERING CYLINDER

FIG 308 FRONT WHEEL

FIG 309 REAR WHEEL

4. EHAQ[E PARTNO. T4

FIG 401 INPUT SHAFT

FIG 402 HST

FIG 403 4WD DRIVE GEAR

FIG 404 RANGE GEARS

FIG 405 P.T.O DRIVE SHAFT
FIG 406 P.T.O SHAFT

FIG 408 DIFF LOCK

FIG 409 REAR TRANSMISSION CASE
FIG 410 REAR AXLE HOUSINGS
FIG 411 RANGE SHIFT LEVER
FIG 412 P.T.O CHANGE LEVER
FIG 413 4WD CHANGE LEVER

J=

5. L E = PART NO.T5

FIG 501 FRAME

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT GEAR CASE (1)

FIG 505 FRONT GEAR CASE (2)

6. = /38 & 2 PARTNO.T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE

60
62
64
66
68
70
72

75
77
79
81
83
85
87
89
91
93
95
97

100
102
104
106
108

111
113
115
117
119



FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 3-POINT LINKAGE

FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

7. NE N E/1 8] PART NO. T7

FIG 701 BONNET

FIG 702 DASH PANEL
FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

8. 8% PARTNO.T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM

FIG 805 HARNESS

FIG 806 HARNESS

9. ct8/= & PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902 WEIGHT

121
123
125
127
129
131
133
136
138

141
143
145
148
150

153
155
157
159
161
163

166
168



1. 8l & PART NO. EG

FIG 100 ENGINE ASSY

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 OIL SUMP

FIG 104 CYLINDER HEAD & BONNET
FIG 105 EXHAUST MANIFOLD

FIG 106 CAMSHAFT & DRIVING GEAR
FIG 107 CRANKSHAFT & PISTON
FIG 108 LUB. OIL SYSTEM

FIG 109 COOLING WATER SYSTEM
FIG 110 FUEL INJECTION PUMP

FIG 111 GOVERNOR

FIG 112 FUEL INJECTION VALVE
FIG 113 FUEL FILTER

FIG 114 STARTING MOTOR

FIG 115 GENERATOR

FIG 116 ACCESORY

10
12
14
17
19
21
23
25
27
29
31
33
35
37
39



FIG 100 ENGINE ASSY

T25NHEU4

==
Year/Month

2022-12

ENGINE

NOTE




k!
FIG 100 ENGINE ASSY Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

100 1 11811001100

ol X

(L i)

, STNV8BOF-NXDKTFX

NOTE




FIG 101

T25NHEU4

CYLINDER BLOCK

==
Year/Month

2022-12

NOTE




==
Year/Month
FIG 101 CYLINDER BLOCK
202212
T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 119E00-01560 BLOCK ASSY, CYLINDER 1

101 4 [105311-01090 PLUG, 30 4

101 5 |[119623-01250 PLUG, 45 1

101 6 |119285-01990 PLUG, 25 3

101 7 | 119620-02020 BOLT, METAL CAP 8

101 10 [119717-02411 BUSH, CAMSHAFT 1

101 11 | 124060-01050 PLUG, PT1/8 1

101 12 [ 124160-01910 PLUG, PT1/4 1

101 13 |27241-120000 PLUG, 12 1

101 23 | 119717-02930 METAL ASSY, THRUST 2

101 26 | 119810-01200 BOLT, CYLINDER HEAD 14

101 27 | 119E10-01330 GASKET SET, HEAD 1

101 28 |129100-01580 PIN, PARALLEL 8X16 2

101 29 | 719717-02901 METAL ASSY, MAIN 4

101 32 | 719717-02911 METAL ASSY, MAIN .25 4

101 35 |119810-02941 METAL ASSY, 0.25 0OS 2

NOTE




s g
FIG 102 GEAR HOUSING Year/Month
T25NHEU4 2022-12
33
536
41

NOTE

-10 -




==
FIG 102 GEAR HOUSING vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 119740-01501 CASE, GEAR 1
102 3 | 119717-01570 STUD 3
102 4 [119751-01590 COVER ASSY, CASE 1
102 5 |719751-01500 COVER ASSY, CASE 1
102 6 |119751-01521 COVER, GEAR CASE 1
102 8 |23876-030000 PLUG, R03 2
102 9 |119717-01800 SEAL, OIL 1
102 10 |[24101-062024 H2E SHIoE 1
102 11 [119717-32100 COVER ASSY, PUMP 1
102 12 [ 119717-32080 COVER, OIL PUMP 1
102 13 [ 129900-32130 VALVE, RELIEF 1
102 14 [ 129001-32320 SPRING 1
102 15 [129001-32330 PLUG 1
102 16 [119717-32110 ROTOR, INNER 1
102 17 [119717-32120 ROTOR, OUTER 1
102 18 |[119802-32130 SCREW, M6X16 8
102 19 [119717-01750 COVER, PUMP 1
102 | 20 |119660-01911 PIPE, KNOCK 6X17 4
102 | 21 |119624-32040 O-RING, P12.0 1
102 | 22 |119717-32050 O-RING, P17.0 3
102 | 23 |121850-51960 O-RING, FUEL PUMP 1
102 | 24 |26106-060122 BOLT, M6X 12 PLATED 1
102 | 25 |26106-060162 BOLT, M6X 16 PLATED 4
102 | 26 |26106-060402 BOLT, M6X 40 PLATED 4
102 | 27 |26106-060402 BOLT, M6X 40 PLATED 2
102 | 28 |26106-060602 BOLT, M6X 60 PLATED 7
102 | 29 |26106-060652 BOLT, M6X 65 PLATED 2
102 | 30 |[26306-080002 NUT, M8 3
102 | 31 |124160-01751 CAP, FILLER 1
102 | 32 |24311-000320 S E0dE 1
102 | 33 |124240-01871 COVER,HYDRAULIC PUMP 1
102 | 34 |129C26-01890 GASKET, PUMP 1
102 | 35 |[22190-080002 WASHER, SEAL 8 1
102 | 36 |26106-080142 BOLT, M8X 14 PLATED 1
102 | 37 |124240-01871 COVER,HYDRAULIC PUMP 1
102 | 38 |[129C26-01890 GASKET, PUMP 1
102 | 39 |22190-080002 WASHER, SEAL 8 1
102 | 40 |26106-080142 BOLT, M8X 14 PLATED 1
102 | 41 |26106-080702 BOLT, M8X 70 PLATED 3
102 | 42 |26306-080002 NUT, M8 1
102 | 43 |26306-080002 NUT, M8 2
102 | 44 |121023-01551 COVER, TACHOMETER 1
102 | 45 |24341-000240 O-RING, 1AS24.0 1
102 | 46 |26106-060162 BOLT, M6X 16 PLATED 2
NOTE

-11 -




==

FIG 103 OIL SUMP Year/Month
T25NHEU4 2022-12
NOTE

-12 -




==
Year/Month
FIG 103 OIL SUMP
202212
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 119620-01620 PIN, PARALLEL M6X10 2
103 2 | 119718-01640 CASE ASSY, OIL SEAL 1
103 4 [119734-02220 SEAL, OIL WHEEL SIDE 1
103 5 |26106-060222 BOLT, M6X 22 PLATED 10
103 6 |119717-01720 SPACER, OIL PAN 1
103 7 |119E10-01790 OIL PAN ASSY 1
103 8 |105425-01690 PLUG, DRAIN M16 2
103 10 |[22190-160002 WASHER, SEAL 16 2
103 11 | 26106-080252 SASUHA=SE 1
103 12 |26106-080302 FSASUHA=SE 1
103 13 [26106-080452 BOLT, M8X 45 PLATED 1
103 14 |26106-080602 BOLT, M8X 60 PLATED 13
NOTE

-13 -




==

Year/Month

2022-12

CYLINDER HEAD & BONNET

FIG 104

T25NHEU4

NOTE

-14 -



==
FIG 104 CYLINDER HEAD & BONNET vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 129901-11450 PROTECTOR, NOZZLE 3
104 2 | 119600-11460 GASKET, NOZZLE 6
104 3 | 105010-11490 CAP, VALVE 6
104 4 |[119E10-11750 HEAD ASSY, CYLINDER 1
104 11 [ 119285-11990 PLUG, 35 2
104 12 |23876-005000 PLUG, R005 1
104 13 [119E10-11100 VALVE, INTAKE 3
104 14 [119E10-11110 VALVE, EXHAUST 3
104 15 [119717-11131 SPRING, VALVE 6
104 16 | 129508-11180 RETAINER, SPRING 6
104 17 [119717-11190 COTTER, VALVE 12
104 18 [119717-11340 SEAL, VALVE STEM 3
104 19 [119717-11350 SEAL, VALVE STEM 3
104 | 20 |22351-060012 A 2
104 | 21 |119717-11200 SUPPORT ASSY, ROCKER 1
104 | 22 | 119717-11240 SHAFT ASSY, ARM 1
104 | 25 |119717-11260 SUPPORT, ROCKER ARM 3
104 | 26 |119620-11280 SPRING, SHAFT 2
104 | 27 |119717-11650 ARM ASSY, ROCKER INT 6
104 | 28 |129150-11230 SCREW, VALVE ADJUST 6
104 | 30 |129150-11750 NUT, M8XP1.0 6
104 | 31 |22242-000120 RING, 12 2
104 | 32 |119260-11270 SCREW 1
104 | 33 |26106-080402 BOLT, M8X 40 PLATED 3
104 | 34 |124160-01751 CAP, FILLER 1
104 | 35 |119717-11381 BONNET ASSY, HEAD 1
104 | 36 |119717-03031 PLATE, BAFFLE 1
104 | 37 |119717-03070 BAFFLE, BREATHER 1
104 | 38 |119717-03070 BAFFLE, BREATHER 2
104 | 39 |119802-03100 DIAPHRAGM ASSY 1
104 | 40 |119802-03110 PLATE, DIAPHRAGM 1
104 | 41 |119802-03121 COVER, DIAPHRAGM 1
104 | 42 |119802-03131 DIAPHRAGM, BREATHER 1
104 | 43 |119802-03141 SPRING, DIAPHRAGM 1
104 | 45 |119718-11310 GASKET, BONNET 1
104 | 46 |119717-11320 COVER, BONNET 1
104 | 47 | 119717-11331 GASKET, BONNET COVER 1
104 | 48 |22857-500100 SCREW, 5X10 4
104 | 49 |22857-500100 SCREW, 5X10 4
104 | 50 |[22857-500160 SCREW, 5X16 2
104 | 51 |24311-000320 S E0dE 1
104 | 52 |26106-060202 BOLT, M6X 20 PLATED 3
104 | 53 |26106-060752 BOLT, M6X 75 PLATED 6
104 | 54 |129900-07900 LIFTER, ENGINE 2
104 | 55 |26106-080162 FSASUHA=SE 4
NOTE

-15 -




==
FIG 104 CYLINDER HEAD & BONNET YearMonth
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 | 56 |119717-77801 PLUG, GLOW 3
104 | 57 |119717-77820 CONNECTOR, GLOW PLUG
104 | 58 |119717-11800 GUIDE, VALVE 6

NOTE

-16 -



==

Year/Month

2022-12

EXHAUST MANIFOLD

FIG 105

T25NHEU4

NOTE

-17 -



==
FIG 105 EXHAUST MANIFOLD Year/Month
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

105 1 119718-13100 MANIFOLD, EXHAUST 1

105 2 | 119717-13110 GASKET, MANIFOLD 1

105 3 | 119717-13600 STUD, M8X50 2

105 4 [129E00-13610 BOLT, M8X50 10.9 4

105 5 |[119131-18320 STUD, M8X22 4

105 6 |26306-080002 NUT, M8 2

NOTE

-18 -




FIG 106

T25NHEU4

CAMSHAFT & DRIVING GEAR

==
Year/Month

2022-12

NOTE




==
Year/Month
FIG 106 CAMSHAFT & DRIVING GEAR
202212

T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 119620-14200 TAPPET 6
106 2 | 119717-14400 ROD, PUSH 6
106 3 | 119717-14581 CAMSHAFT ASSY 1
106 8 |[26106-060122 BOLT, M6X 12 PLATED 2
106 9 |119717-25050 SHAFT, IDLE GEAR 1
106 10 [119717-25101 GEAR ASSY, IDLE 1
106 13 |26106-060352 BOLT, M6X 35 PLATED 3
106 14 [ 129150-25301 BOLT, INJECTION PUMP 4
106 15 [119717-25930 GEAR, PUMP 1
106 16 | 119717-26000 GEAR ASSY, PUMP 1
106 18 | 129350-26490 BEARING, BALL 16005 1
106 19 |24104-060054 H2E SHIoE 1
106 | 20 |119717-51150 FLANGE, CAMSHAFT 1
106 | 21 | 119717-25911 BUSH, IDLE GEAR 1

NOTE

-20 -




==
Year/Month

FIG 107 CRANKSHAFT & PISTON
T25NHEU4 2022-12
18
34
1§
331

NOTE

-21 -




==
FIG 107 CRANKSHAFT & PISTON Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 119E10-21700 CRANKSHAFT ASSY 1
107 2 | 129100-01580 PIN, PARALLEL 8X16 1
107 4 [119717-21200 GEAR, CRANKSHAFT 1
107 5 |22512-040120 KEY, 4X 12 1
107 7 1121111-21501 BOLT, FLYWHEEL 5
107 8 |119E10-21590 FLYWHEEL ASSY 1
107 10 |[119865-21600 GEAR, RING Z=116 1
107 11 [119C10-21650 V-PULLEY, CRANKSHAFT 1
107 12 [ 119621-21681 BOLT, FLANGE 12X1.25 1
107 13 [119C10-21931 PACKING, WASHER 1
107 14 [119C10-21940 WASHER, V-PULLEY 1
107 15 [22512-040120 KEY, 4X 12 1
107 16 | 119E11-22080 PISTON ASSY 3
107 18 | 119E10-22500 RING SET, PISTON 3
107 | 22 |119E10-22300 PIN, PISTON 3
107 | 23 |22252-000220 RING, 22 6
107 | 24 |119E10-23001 ROD ASSY, CONNECTING 3
107 | 27 | 119717-23200 BOLT, CONNECTING ROD 6
107 | 28 |119717-23601 METAL ASSY,CRANK PIN 3
107 | 30 |119717-23911 BUSH, PISTON PIN 3
107 | 31 | 119717-23611 METAL ASSY, PIN .25 3
107 | 33 |119E11-22900 PISTON ASSY, 0.25 OS 3
107 | 34 |119E10-22550 RING SET, PISTON .25 3
NOTE

-22 -




==

Year/Month

2022-12

LUB. OIL SYSTEM

FIG 108

T25NHEU4

NOTE

-23.-



==
Year/Month
FIG 108 LUB. OIL SYSTEM
202212
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 119751-34830 DIPSTICK, LUB.OIL 1
108 2 | 121520-34810 GUIDE, DIPSTICK 1
108 3 | 119717-35140 STUD 1
108 5 |119717-32060 O-RING, P15.0 1
108 6 |119751-35080 PIPE ASSY, OIL INLET 1
108 11 |26106-060102 BOLT, M6X 10 PLATED 2
108 12 | 114250-39450 SWITCH, HYDRAULIC 1
108 13 [119717-39210 PIPE, PUMP 1
108 16 | 129005-59830 BOLT ASSY, JOINT M8 2
108 17 | 22190-080002 WASHER, SEAL 8 2
108 18 |23857-030000 BOLT, JOINT 3 2
108 19 |22190-080002 WASHER, SEAL 8 2
108 | 20 |119305-35151 FILTER ASSY, D68XL65 1
NOTE

-24 -




==

Year/Month

2022-12

COOLING WATER SYSTEM

FIG 109

T25NHEU4

NOTE

-25.



==
FIG 109 COOLING WATER SYSTEM Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 119E10-42001 PUMP ASSY, CW 1
109 3 | 119717-42031 GASKET, WATER PUMP 1
109 10 [119C10-42320 O-RING, 2028 1
109 12 | 26577-060122 SCREW, M6X12 4
109 13 [119717-42020 GASKET, WATER PUMP 1
109 14 | 23414-080000 GASKET, 8X1.0 1
109 15 [26106-080122 BOLT, M8X 12 PLATED 1
109 16 |26106-080502 BOLT, M8X 50 PLATED 3
109 17 [ 119717-42350 V-PULLEY, PUMP D=100 1
109 18 |[25152-003700 V-BELT, A37 1
109 19 [119717-44740 FAN, COOLING D=335X7 1
109 | 20 |171353-44760 SPACER, FAN 25MM 1
109 | 21 |26106-060402 BOLT, M6X 40 PLATED 4
109 | 22 |129350-49530 COVER, THERMOSTAT 1
109 | 23 |119717-49800 THERMOSTAT, 71C 1
109 | 24 |26106-080202 BOLT, M8X 20 PLATED 2
109 | 25 |121550-49111 JOINT, PT1/4 1
109 | 26 |121450-42450 PLUG, M16 1
109 | 27 |124465-44950 GASKET, 16 1
109 | 28 |124250-49351 SENSOR, WATER TEMP. 1
109 | 29 |129150-49360 GASKET, 10 1
NOTE

-20 -




==
Year/Month

FIG 110 FUEL INJECTION PUMP
T25NHEU4 2022-12
108°
;105

NOTE

-27 -




==
FIG 110 FUEL INJECTION PUMP Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 | 719E10-51380 FIE ASSY *before E60979 1
110 | 1-1 |719E10-51400 FIE ASSY *from E60979 1
110 4 [129155-51020 STUD 2
110 8 |122710-51090 KEY, FEATHER 1
110 | 56 |158600-51270 STOPPER, TAPPET 3
110 | 57 |129155-51280 O-RING, S6 3
110 | 58 |129155-51280 O-RING, S6 1
110 | 65 |129155-51400 PROTECTOR 1
110 | 66 |158600-51410 PLUG, DEFLIFTER M12 1
110 | 67 |119717-51420 O-RING 1
110 | 68 |158600-51420 PLUG, DEFLIFTER M16 1
110 | 88 |158600-51570 PLUG, RACK 1
110 | 89 |129155-51580 O-RING 1
110 | 91 |129155-51701 COVER, PUMP BOTTOM 1
110 | 92 |119717-51711 GASKET, PUMP 1
110 | 93 |119717-51750 COVER, BODY SIDE 1
110 | 94 | 119717-51761 GASKET, PUMP COVER 1
110 | 95 |158600-51790 STOPPER, RACK 1
110 | 97 |22190-160002 WASHER, SEAL 16 1
110 | 98 |[22217-120000 ALE2LA 1
110 | 99 |22351-050010 PIN, SPRING 5.0X10 2
110 | 103 |26022-050122 SCREW, M5X12 8
110 | 105 |26716-120002 NUT, M12 1
110 | 108 | 119717-51860 NUT, M6 2
110 | 111 [ 129155-52051 GASKET, PUMP COVER 1
110 | 112 [ 129100-52101 HE O EE X ASSY 1
NOTE

-28 -




FIG 111

T25NHEU4

GOVERNOR

==
Year/Month

2022-12

NOTE

-29 -




==
FIG 111 GOVERNOR Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 2 | 119717-51930 PLUG, M10 1
111 3 | 119717-61050 GASKET, CASE 1
111 4 [119717-61060 COVER, GOVERNOR CASE 1
111 5 |119717-61070 GASKET, COVER 1
111 7 | 129155-51280 O-RING, S6 1
111 22 |1 119515-61440 LEVER, CONTROL 1
111 60 |158552-61700 SHIM SET 1
111 65 | 119660-61901 STOPPER, SHAFT 1
111 69 |26106-060102 BOLT, M6X 10 PLATED 1
111 70 | 26366-080002 FASHAHE 1
111 77 1129155-61461 BOLT,IDLE LIMIT 1
111 78 |158552-61900 O-RING 1
111 80 |22190-100002 WASHER, SEAL 10 1
111 82 |22372-040000 PIN, SNAP 4 1
111 83 |26106-060102 BOLT, M6X 10 PLATED 4
111 84 |26106-060142 BOLT, M6X 14 PLATED 2
111 85 |26106-060202 BOLT, M6X 20 PLATED 4
111 86 |26106-060452 BOLT, M6X 45 PLATED 3
111 87 |1119740-61470 NUT 1
111 99 |129630-77900 SOLENOID, STOP 1
NOTE

-30 -




==

Year/Month

2022-12

FUEL INJECTION VALVE

FIG 112
T25NHEU4

NOTE

-31-



==
FIG 112 FUEL INJECTION VALVE Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 119C10-53000 VALVE ASSY,INJECTION 3
112 2 | 118200-53010 HOLDER, NOZZLE 3
112 3 | 119C10-53010 VALVE ASSY,INJECTION 3
112 4 [129901-53800 SHIM SET, ADJUSTING 3
112 15 [129150-59120 RETAINER, PIPE 1
112 18 [129150-59131 BOLT, M4X14 2
112 | 20 |119E10-59810 PIPE ASSY, INJECTION 1
112 | 24 |119E10-59820 PIPE, INJECTION NO.2 1
112 | 28 |119E10-59830 PIPE, INJECTION NO.3 1
112 | 32 | 119717-59510 PIPE ASSY, RETURN 1
112 | 38 |129901-59560 GASKET, FUEL RETURN 3
112 | 39 |119540-59570 HOSE ASSY, RETURN 1
112 | 40 |124066-59100 CLAMP, HOSE 8 2
112 | 42 | 119840-59570 JOINT, OVERFLOW 1
112 | 43 |119620-59700 NUT, NOZZLE RETURN 3
112 | 44 |119813-59950 VALVE ASSY, CHECK 1
112 | 50 |[22190-120002 WASHER, SEAL 12 2
NOTE

-32 -




FIG 113

T25NHEU4

FUEL FILTER

==
Year/Month

2022-12

NOTE

-33 -




==
FIG 113 FUEL FILTER Year/Month
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 103854-39140 BOLT, PIPE JOINT 1
113 2 | 101304-59020 JOINT, PIPE 12 1
113 3 |22190-120002 WASHER, SEAL 12 2

NOTE

-34 -




FIG 114

T25NHEU4

STARTING MOTOR

==
Year/Month

2022-12

NOTE

-35-




==
FIG 114 STARTING MOTOR YearMonth
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 | 1 |119125:77010 | ~EIE] 1
114 2 | 129698-77110 YOKE ASSY 1
114 3 | 129698-77120 HOLDER ASSY, BRUSH 1
114 4 [129698-77130 BRUSH 2
114 5 |129698-77140 BRUSH SET 1
114 6 |129698-77150 SPRING, BRUSH 4
114 7 | 129698-77161 COVER ASSY, STARTER 1
114 8 |119125-77170 GEAR, PLANETARY 3
114 9 |129698-77180 BRACKET, CENTER P 1
114 10 |[129698-77190 BRACKET, CENTER 1
114 11 [ 119125-77200 GEAR, INTERNAL 1
114 12 [119125-77210 BRACKET, CENTER A 1
114 13 [119125-77230 SHAFT, PINION 1
114 14 [ 129698-77250 WASHER SET 1
114 15 [119125-77270 LEVER SET, SHIFT 1
114 16 | 119125-77280 COVERKIT, DUST 1
114 17 [ 119125-77520 CASE ASSY, GEAR 1
114 18 [119125-77660 PINION ASSY 1
114 19 [119125-77710 ARMATURE ASSY 1
114 | 20 |119125-77760 SWITCH ASSY, MAGNET 1
114 | 21 | 124195-77770 BOLT, THROUGH 2
NOTE

- 36 -




FIG 115

T25NHEU4

GENERATOR

==
Year/Month

2022-12

NOTE

-37 -




==
FIG 115 GENERATOR Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 129423-77210 ALTERNATOR, 12V-40A 1
115 2 | 129240-79310 NUT 1
115 3 | 119620-77380 ROTOR ASSY 1
115 4 [123501-79240 BEARING, BALL 1
115 5 |119620-79250 COVER, BEARING 1
115 6 |119620-77421 FRAME ASSY, DRIVE 1
115 7 | 119620-79200 BEARING, BALL 1
115 8 |119620-79210 PLATE, RETAINER 1
115 9 | 119620-79220 SCREW 4
115 | 10 | 119620-79230 STUD 2
115 | 11 | 119620-77440 FRAME ASSY, REAR 1
115 | 12 | 119620-77461 PULLEY, GENERATOR 1
115 | 13 | 119620-77471 NUT 1
115 | 14 | 119620-77490 COLLAR 1
115 | 15 |129423-77730 REGULATOR ASSY 1
115 | 16 | 119620-79260 HOLDER ASSY 1
115 | 17 | 129052-79270 HOLDER ASSY, BRUSH 1
115 | 18 |119620-77480 BRUSH ASSY, SUB 2
115 | 19 |119620-79280 SPRING 2
115 | 20 |119620-79290 SCREW 6
115 | 21 |119620-79300 SCREW 1
115 | 22 | 129240-79300 COVER 1
115 | 23 |119620-79310 BOLT 3
115 | 24 |119620-79320 SCREW, W/WASHER 2
115 | 25 |119620-79330 BOLT 2
115 | 26 |119620-79340 BUSH, INSULATION 1
115 | 27 |119620-79350 NUT 2
115 | 28 |119620-79360 WASHER, THRUST 1
115 | 29 |26106-100452 BOLT, M10X 45 PLATED 1
115 | 30 |119515-77330 ADJUSTER, BELT 1
115 | 31 | 124732-77340 SPACER, ADJUSTER 1
115 | 32 | 129972-77341 BOLT, ADJUSTER L=50 1
115 | 33 |[26106-080202 BOLT, M8X 20 PLATED 1
NOTE

- 38 -




FIG 116

T25NHEU4

ACCESORY

==
Year/Month

2022-12

NOTE

-39 -




==
FIG 116 ACCESORY Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 | 1 | 114110-07761 EETEENEEE) 1
116 2 | 119515-13200 JEAZM 1
116 3 [121111-21501 BOLT, FLYWHEEL 5
116 4 [124060-21600 I 1
116 5 |119740-55601 FO EH 1
116 6 | 104200-55330 SPRING, FUEL VALVE 1
116 7 | 119810-55340 LEVER, FUEL 1
116 8 |121254-55510 CUP, FUEL STARINER 1
116 9 |102103-55520 O-RING, FILTER 1
116 10 |[110250-55610 RING, CUP RETAINING 1
116 11 [ 119810-55650 SEPARATOR , FUEL WATER 1
116 12 | 104200-55750 SCREW, M4 1
116 13 [24311-240100 S E0dE 1
116 14 | 129335-55750 HAEANIIH 0l E 1
116 15 [ 129053-55640 FLOAT 1
116 16 | 129053-55650 SPRING, SCREEN 1
116 17 | 119833-55660 RING, RETAINING 1
116 18 | 129335-55740 CuP 1
116 19 |[129335-55770 BODY ASSY 1
116 | 20 |129242-55750 VALVE, AIR VENT 1
116 | 21 | 129242-55760 GASKET, PLUG 1
116 | 22 |24311-000110 O-RING, 1AP11.0 1
116 | 23 |129335-55780 ELEMENT ASSY, FUEL 1
116 | 24 |24311-000440 O-RING, 1AP44.0 1
NOTE

- 40 -




2. WA E IS PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 OIL COOLER

-41 -

42
44
46
48
50
52



FIG 201

T25NHEU4

AIR CLEANER

==
Year/Month

2022-12

NOTE

-42 -




==
Year/Month
FIG 201 AIR CLEANER cariMo
202212
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 | 1 | 11111034000 EENUEEEENES) 1
201 2 11201032000 0l 22l ASSY 1
201 | 2-01 | 11201032010 giCl 1
201 | 2-02 | 11201032020 ELEMENT , AIR CLEANER 1
201 | 2-03 | 11201032030 HH 1
201 3 13631213100 sSA HO0Seld g3 1
201 4 [11971212100GB Sci2! cCoMP, BiK 2l 1
201 5 11511213300 GOl st 5HE 1
201 6 | V2183608020 L2EFUEEES(SP) M8X20 3
201 7 | 18027090600 tHE S H I 60 4 3
201 8 18027090700 gHE S HIZ 70 24 1
NOTE

-43 -




FIG 202

T25NHEU4

RADIATOR

==
Year/Month

2022-12

NOTE

-44 -




==
FIG 202 RADIATOR Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 13151043000 c2tCI 0l Ol & COMP 1
202 2 11811521300 #HehRE 1
202 3 13151042302GB 2tCI IOl Ul E coMP 1
202 4 13151040031GB ctCIOIOIe D& EYI0IE 2
202 5 14046210300 JJ=0oH 2
202 6 15991040050 2+ 2H(08X12X08) 2
202 7 35602010150 Z2ES9AM 2
202 8 V2173608025 LAESUZEEF(S) 2
202 | 9 (11811030500 ol=dO0IE , 2tCIo 0l & 1
202 10 111971511100 s 2tCIU Ol etat 1
202 1 11971511200 s 2tCIUOlH or=sl 1
202 12 118027090500 BHE Z I 50 =4 2
202 13 118027090400 BHE Z ST 40 =4 2
202 14 112651040300 24 2tCI0IolH 1
202 15 118027090160 BHE Z ST 16 =4 1
202 19 V2193606016 =2 E E(SPL) 6
202 20 |11111040120GB Sdizl, 2tCIHoeH s 0 1
202 21 V2183610025 LAESLUZEEES(SP) 1
202 22 111101032400 AEX,HHZ2H 1
202 23 113151040040 ctCIOOIH A 2
202 24 V2183608020 LAESLUZEEES(SP) 4
202 | 25 [11811512300 ol=d0lH , R/52RE 1
202 26 |11811021100GB Ty COMP , EEHE 1
202 27 V2183608025 LAESLUZEEES(SP) 4
202 28 111811811210GB HIOlA EH0IE 1
202 29 |V2183608016 LAESLUZEEES(SP) 2
202 30 [36753302201GB EH("E /2l H E)CoMP 1
202 31 (V2183608020 LAESAUZEEES(SP) 2
202 32 (16003302101 & 3 (2l H E)ASSY 1
202 33 (11811513100 SA L4702l MBHE 3 1
202 34 | 36423600080 S AZSE(D=125) 2
202 35 [11811811310GB HIOIA Z20IE, & 1
202 36 [11811811410GB HIOIA ZH0IE, 2 1
202 37 (V2183608016 AESAUZEEES(SP) 5
202 38 [11811811600GB Sdi3! COMP , /8t & Jt0I& 1
202 39 |V2123606016 =2 = E(SP) 2
202 | 40 |[11811512400 oI=HO0IE , F/A2HRE 1
202 41 | 37371720090 Ml ol GtLI A 2 & I (Gt) 1
202 42 112626010200 IEHO0IH , AFOl EHH/GH 2
202 42 111811811700 A AEE , E40 2
202 | 43 |17136040050 OIS OIHMEE) 1
NOTE

- 45 -




FIG 203

T25NHEU4

MUFFLER

==
Year/Month

2022-12

NOTE

- 46 -




==
Year/Month
FIG 203 MUFFLER caro
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 11811313100GB NEE COMP , A3 1
203 2 | V2013608100 L2EFUAEEES) 2
203 3 | Vv4011600080 ALEOLA 2
203 4 (V4111600080 HetAM 2
203 5 |11971052000DD 23J| COMP 1
203 6 |119515-13200 JEAZM 1
203 7 | v4011600080 ALE2LA 4
203 8 |V3042600080 L2EFAHEES2S 4
203 9 | V2183610025 L2EFUAEEES(SP) 1
NOTE

- 47 -




FIG 204

T25NHEU4

FUEL TANK & FUEL LINE

==
Year/Month

2022-12

NOTE

-48 -




==
FIG 204 FUEL TANK & FUEL LINE Year/Montn
T25NHEU4 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 11811112000 HE= 3 SuB 1

204 2 (11811112100 HAZ Y COMP 1

204 3 18711112500 O], A== 1

204 4 (11973102200 H =2 ASSY 1

204 5 | V2053605010 dAlEs2AE2E M5X10 5

204 6 13151112300 HOIXRI(H =) ASSY 1

204 7 | 14046210300 2% 4

204 8 | 15991040050 Z 2H(08X12X08) 4

204 9 36143110010 #Ha =P DR 1

204 10 |[35602010150 ZE=24A 4

204 11 | V2173608025 L2EFUAEEEF(S) M8X25 4

204 | 12 [13151112011 ol'% | 0] E1(40X70) 3

204 13 (11811113100 SA, A 2300 1

204 14 | 36323600020 S A S E(D=14) 2

204 15 | 36423600080 S A S E(D=12.5) 1

204 16 [ 13151113201 S A (¢ 2/2200)COMP 1

204 17 | 13764020030 A0l 2 EtOI(140) 10

204 18 | 13424020060 A0 = E+01(300) 20

204 19 |[14256210040 OtLIAS & X (9) 4

204 | 20 |37371720110 IfMHotLIAZHE 4

204 | 21 |18027090160 gHE S HEZ 16 24 1

204 | 22 |14441010161 cHUOlH=ASE 2 1

204 | 23 |V2183610020 L2EFUAEEES(SP) 1

204 | 24 |15606950150 A0l 2 Et01(370) 2

204 | 25 |14216210380 A0 2 Et01(200) 4

204 | 29 |36323600020 S A S E(D=14) 1

204 | 30 |129335-55750 HAEANIIH 0l E 1

204 | 31 |V2173608065 L2EFUAEEEF(S) 1

204 | 32 |119740-55601 FO EH 1

204 | 33 |V2173608065 L2EFUAEEEF(S) 1

204 | 34 11111113500 S A (H 2 2 B/220) ASSY 1

204 | 35 | 11111113201 S A (H ZIN/380) ASSY 1

204 | 36 |11811491100 A= A ,800 1

204 | 37 11811491400 A2 A, 250 1

204 | 38 |18027090160 gHE S HEZ 16 24 8

NOTE

- 49 -




FIG 205

T25NHEU4

ACCELERATOR

==
Year/Month

2022-12

NOTE

-50 -




==
FIG 205 ACCELERATOR Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 11811162500GB AZE dlH COMP 1
205 2 |11811163100GB Sci2! comp , A4 dold 1
205 | 3 | 15965120021 2H01 = (11X30X03) 2
205 4 (36104400180 2 YEcE 2tA 1
205 5 14041170080 dEsAZE (22) 1
205 6 |Vv4111600100 HetAM M10 1
205 7 | V3053600100 L2EFAHEE SIS 2
205 9 (11811162100 HE AZE OIS 1
205 | 10 |V4111600060 HetAM 2
205 | 11 |V5001920020 =g 1
205 | 12 11111162411 EREEFERE 1
205 | 13 |V4111600060 HetAM 1
205 | 14 |V5001916015 =g 1
205 | 15 |V2173608025 L2EFUAEEEF(S) 2
205 | 16 |V3042600080 L2EFAHEES2S 2
205 | 17 |11811611100GB | % & 9F0/0f &0 1
205 | 18 |V2183608020 L2EFUHEEES(SP) 2
205 | 19 |12651040300 2, ctCIal0lH 1
205 | 20 |36423600080 S A3 E(D=12.5) 1
205 | 21 [11817513600 E=ZO(ARE) 1
205 | 22 |V1122804012 A XAESEAIZZ2LEAL M4X12 1
NOTE

-51 -




==

FIG 206 OIL COOLER Year/Month
T25NHEU4 2022-12
NOTE

-52 -




==
FIG 206 OIL COOLER Year/ilonth
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

206 1 14721062003 2% = COMP 1

206 2 | V2183608030 L2EFUAEEES(SP) 3

206 3 | 14721062300 FL2(QE2d)UNIT 2

206 4 [11815403100GB S IOl = COMP, IN 1

206 5 |11815404100GB S IOl = COMP, OUT 1

206 6 | V2183608020 L2EFUAEEES(SP) 1

NOTE

-b3 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER

FIG 302 SPEED CONTROL

FIG 303 BRAKE

FIG 304 BRAKE PEDAL & LINKAGE

FIG 305 STEERING WHEEL & DASH COVER
FIG 306 STEERING VALVE

FIG 307 STEERING CYLINDER

FIG 308 FRONT WHEEL

FIG 309 REAR WHEEL

-54 -

55
57
60
62
64
66
68
70
72



FIG 301

T25NHEU4

FLYWHEEL COVER

==
Year/Month

2022-12

NOTE

-55.




==
Year/Month
FIG 301 FLYWHEEL COVER car/Mo
202212

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

301 1 11811010010 PTO HEE 1

301 | 2 |14661019340 Sciolg =E 5

301 | 3 11102100011 =ctol 2 HH 1

301 4 (13377210020 2F M (11X24X3) 1

301 5 | V2183610020 L2EFUHEEE S (SP) 5

301 | 8 [11111012000 Z 201 & ASSY 1

301 | 9 |11111480010GB |2l 0] Zal0IE 1

301 10 [V2173610025 L2EFUAEEEF(S) 5

301 | 11 [Vv2173610020 ABSASBELE(S) 5

301 12 V5201008016 HE(A) 2

301 13 [119125-77010 AEHH 1

301 14 (V2183610025 L2EFUEEES(SP) 2

NOTE

-56 -




==

FIG 302 SPEED CONTROL Year/Month
T25NHEU4 2022-12

"U_
D
a8 D
89 y ‘,:'j
5] o £
= 7

NOTE

-57 -




==
FIG 302 SPEED CONTROL Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 11972322101 £ compP 1
302 2 | V2013608045 LEFUHEEES) M10X45 1
302 2 | V2013608045 LEFUHEEES) 1
302 3 | Vv4011600100 ALEOA M10 1
302 4 [V3042600100 L2EFAHEES2SE M10 1
302 5 |11972322200GB £l COMP 1
302 6 | V2173608020 L2EFUAEEEF(S) M8X20 4
302 9 | V7041400250 CEEEZH(FE) 20 2
302 10 |[11972323200GB 2H(& &) comp 1
302 13 (11972320030 DU Al(25X28X20) 2
302 14 (V4111600100 HetAM M10 2
302 15 V6001506000 SHOE 6000DD 1
302 16 | V5001920015 =g 2X15 1
302 17 [ 11972324000 2 SUB ASSY 1
302 18 [11972324100GB 2H (&) compP 1
302 19 (14722310060 = Hil 0 2/(608DD) 1
302 | 20 |V4111600080 HetAM M8 1
302 | 21 |V5001920015 =g 2x15 1
302 | 22 | 11972320030 DU Al(25X28X20) 2
302 | 23 11972320020 H(=EE) 1
302 | 24 |V2143610080 L2EFAEEII=(S) M10X50 1
302 | 26 | 11972320040 DU Al(25X28X30) 2
302 | 27 |11972322300GB 2 COMP(Z &) 1
302 | 28 |V6001506000 SHOE 6000DD 1
302 | 29 |V4111600100 HetAM M10 1
302 | 30 |V5001920015 =g 2X15 1
302 | 31 |V7041400250 CEEZFH(FE) 1
302 | 33 |11972325100GB E(AZE)COMP 1
302 | 34 |V2173608025 L2EFUAEEEF(S) M8X25 2
302 | 35 |13152312400 g I 1
302 | 36 |V4111600080 HetAM M8 4
302 | 37 |V5601600008 AHHE 8 4
302 | 38 |14043120060 LT (A) 1
302 | 41 |34522150080 Mol 8l & 2 E(82) 1
302 | 42 |V3043600080 L2EFAHEES2S M8 2
302 | 43 | 14722310033 ATE(2IE) 1
302 | 44 |13152332103DG Sdi2/(2FX) COMP 1
302 | 44 |13152332103GB Bdi2(2FX) COMP 1
302 | 45 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 46 |12382323000 dFH AEE 0t Ul 8 ASSY 1
302 | 46 |12382323001 JFH 2EEZE 01Ul ASSY 1
302 | 47 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 48 |13152323303GB H & (& &) comp 1
302 | 49 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 50 |11972322400GB H &= &) comp 1
NOTE

- 58 -




==
FIG 302 SPEED CONTROL Year/ilonth
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 | 51 | 14722312730 e 2
302 | 53 | 11971162000 A0S ASSY , LEAZE 1
302 | 54 |V4111600060 HetAM M6 1
302 | 55 |V5601600006 AHHE 1
302 | 56 |V2183608020 L2EFUHEEE S (SP) M8X20 2
NOTE

-59 -




FIG 303 BRAKE

T25NHEU4

==
Year/Month

2022-12

T274-0-303 1 L

NOTE

-60 -




==
Year/Month
FIG 303 BRAKE cariion
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

303 1 16703270011 A 1

303 2 [13153270021M Sd0l=2 0l E(LH) 1

303 3 [13153270041M Sdl0l3 Ul E(RH) 1

303 4 (13153272100 A3 Sd0IE 4

303 5 13153270030 Mt 0l Sdl0lE 2

303 6 |13153270090 sdiol3 1

303 7 | 13153270090 sdiola 1

303 8 | V7441253506 <2 2 A(D) 2

303 9 |Vv4011600160 ALE LA M16 2

303 10 |V3343600160 L2EFAHEII=2S M16 2

303 11 | V6802000019 = 8

303 12 (16703272030 clgAazd 6

NOTE

-61 -




==
FIG 304 BRAKE PEDAL & LINKAGE Year/Month

T25NHEU4 o

Fig4t001_\ || 72

e

FIG.303-07_{( 7/

FIG.410-01_ [

o

F!G30305_

\ | i19
0 |
'::'/"f@ Q'@
s ]
FIG.5L1-01
T25NH-E-304

NOTE

- 62 -




S
FIG 304 BRAKE PEDAL & LINKAGE vear/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 13153282104GB 5d0/3 31 2 COMP(R) 1
304 2 V2173608020 LAESAUZEEF(S) M8X20 2
304 4 13153282204GB Sd0/3 1 E COMP(Z}) 1
304 5 V2183608020 AESLUZEEES(SP) M8X20 2
304 6 36707030080 £ Al(20X23X20) 2
304 7 13153282303 Sd40/3 & COMP(R) 1
304 8 13153283103GB Sd0/3 HEY COMP(R) 1
304 9 V5801406032 AT T 6X32 1
304 10 |13153283203GB Sd0l3 H Y COMP(Z}) 1
304 11 | V7041400200 CEHElE(EE) 20 2
304 12 | V7601500000 el AL E(A-M6F) 2
304 13 113153284002 B3 0/3 2 E ASSY 2
304 14 114573282200 2 &(%3,100) COMP 2
304 15 V3043600080 LAEEAHEBES2E M8 2
304 16 | 16601220020 B & H 2(Mm8,60) 2
304 17 115601320073 =2t E(SM,LH,M8) 2
304 18 113153284101 =3 £ E COMP 2
304 19 121443370020 Zl (08X25) 4
304 20 | V4111600080 BN M8 4
304 21 | V5001920015 =g 2X15 4
304 22 113153285001 BSd0l3 AR Xl ASSY 1
304 23 121004100070 oI ASH 2
304 24 | 13153280061 AT (BEH0l3) 2
304 25 113153280050 HE 2
304 27 |V4011600080 AT QLA M8 1
304 28 113153280023 X403 ® 1
304 29 |14163280100GB A ET1H COMP, =Xt 1
304 30 (V7081400060 EEEH=E 6 1
304 31 13153280040 o2 AT 1
304 32 (16177020090 Zl (6X15) 6X15 1
304 33 (V4111600060 BN M6 1
304 34 (V5001920015 =g 2X15 1
304 35 (13153286301 F=XEd 03 AHOl= ASSY 1
304 36 [13156301001GB gl =& 1
304 37 (V4111600060 BN M6 1
304 38 (V5001925020 ol 2.5X20 1
304 39 (12121120090 =Z&H0| 1
304 40 ]15186213200 A S 2Ol EAR X ASSY 1
NOTE

-63 -




==

Year/Month

2022-12

STEERING WHEEL & DASH COVER

FIG 305
T25NHEU4

NOTE

-64 -



==
FIG 305 STEERING WHEEL & DASH COVER YearMonth
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

305 1 11816032100NG CHAIH BT, &f 1

305 2 | 11816033100NG HAIHAH , ot 1

305 3 | V1122806016 A= EAEZ2LEAL 8

305 4 (13834012100 AEHE E 1

305 5 13834012200 Ol =0l 2tAH (2 X' E) 1

305 6 |11644012302 H(TYM) , AEIHEY & 1

NOTE

-65 -




FIG 306

T25NHEU4

STEERING VALVE

==
Year/Month

2022-12

NOTE

- 60 -




==
FIG 306 STEERING VALVE YearMonth
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

306 1 13154053001 AEIGE EE RYH 1

306 2 | V2173608020 L2EFUAEEEF(S) M8X20 4

306 3 | 11814073200 =& S A(700)ASSY 1

306 | 4 [13185103200 S A (S8 Q1) ASSY 1

306 5 11815103400 7 & S A (1240) ASSY 2

NOTE

-67 -




==
Year/Month

FIG 307 STEERING CYLINDER
T25NHEU4 2022-12
3
NOTE

- 68 -




==
FIG 307 STEERING CYLINDER Year/Month
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 13154055005 &l gl SUBASSY 1
307 2 | 13154055106 2 2l HASSY 1
307 3 | 13154055204 SXQE SET 2
307 5 |Vv5201010020 HE(A) 10X20 1
307 6 | V2173610075 L2EFUAEEEF(S) M10X75 4
NOTE

-69 -




FIG 308

T25NHEU4

!
FRONT WHEEL vear/Month

2022-12

FIG. 505-19 2

FIG. 505-19

VN

11

12

FIG. 505-19

LY
o | ,... \

\.. I'.\

h!
4% .

('
| |
516
FIG. 505-19

16117

NOTE

-70 -




==
FIG 308 FRONT WHEEL Year/Month
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

308 1 [V2173612030 L2EFUAEEEF(S) M12X30 8

308 2 | V2513612030 AHEEZEE2E M12X30 4

308 3 | Vv4011600120 ALE2LA M12 4

308 4 [V3043600120 L2EFAHEES2S M12 4

308 | 16 |13754172000 T2 EEHOLOf (L) 1

308 | 17 [13754173000 2 EEHOI O (R) () 1

308 18 |[13154172201MS &l 2/(7JAx12) COMP/R4 2

308 18 |[13154172201SR &l 2/(7JAx12) COMP/R4 1

308 18 [13154172201MS &l 2/(7JAx12) COMP/R4 1

308 19 (13154172101 Et Ol 01(23X8.5-12,4PR,R4) 2

308 | 20 |13154179000 EHOI O & E suB(413) 2

NOTE

-71 -




==

FIG 309 REAR WHEEL Year/Month
T25NHEU4 2022-12

FIG. 410-11

FIG. 410-11

12

17

NOTE

-72 -




==
FIG 309 REAR WHEEL YearMonth
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 1 [V2014616030 LEFUHEEES) M16X30 8
309 2 |Vv4011600160 ALEOLA M16 12
309 3 | 15603200010 2 = E(AEFE ,M16X30) M16X30 4
309 4 [V3043600160 L2EFAHEES2SE M16 4
309 | 16 |13753402000 EFOI OF (L)(2H) 1
309 | 17 [13753403000 EHOIOI(R)(Z) 1
309 18 |13153402200MS £l 2/(16.5-9.75) COMP/R4 2
309 18 |[13153402200SR £l 2/(16.5-9.75) COMP/R4 1
309 18 |13153402200MS £l 2/(16.5-9.75) COMP/R4 1
309 19 (13153402101 EtOl 04(12-16.5,6PR,R4) 2
309 | 20 |13153409000 EtOl & E SuB(415) 2
NOTE

-73 -




4, Ecd A QS PARTNO. T4

FIG 401 INPUT SHAFT

FIG 402 HST

FIG 403 4WD DRIVE GEAR

FIG 404 RANGE GEARS

FIG 405 P.T.O DRIVE SHAFT
FIG 406 P.T.O SHAFT

FIG 408 DIFF LOCK

FIG 409 REAR TRANSMISSION CASE
FIG 410 REAR AXLE HOUSINGS
FIG 411 RANGE SHIFT LEVER
FIG 412 P.T.O CHANGE LEVER
FIG 413 4WD CHANGE LEVER

-74 -

75
77
79
81
83
85
87
89
91
93
95
97



FIG 401

T25NHEU4

INPUT SHAFT

==
Year/Month

2022-12

TEMNHAAT

NOTE

-75-




==
FIG 401 INPUT SHAFT Year/Month
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 13182102100 = ASSY 1
401 2 | V2173608035 FE2AZ2EEF(S) M8X35 2

NOTE




==

Year/Month

2022-12

HST

FIG 402
T25NHEU4

NOTE

-77 -



==
FIG 402 HST Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 13152302003 HST =X 1
402 1 13152302002 HST =X 1
402 1 13152302003 HST =X 1
402 | 1-01 [H016200A AT E(P) 1
402 | 1-02 | KO1005 SHOE 1
402 | 1-03 |K11010 CEEEL(ER) 1
402 | 1-04 | KO4015 @ & A(BABSL22X32X6) 1
402 | 1-05 | KO6099 <2 E(AG50) 1
402 | 1-06 | HO16204A AHH(P) 1
402 | 1-07 |K11022 CEEEZE(HHEE) 1
402 | 1-08 |K11015 CEEEZE(HEHE) 2
402 2 | V7041400200 CEEZTH(FE) 20 2
402 | 3 [13152311020 J1 (A TH/M9) 1
402 4 (V6001106302 SHOE 6302 1
402 5 | V7051400420 cCEEEzd(#HEE) 1
402 6 |16995304000 7UL22g) 2
402 7 13152302100 FILTER COMP , HST 1
NOTE

-78 -




==
FIG 403 4WD DRIVE GEAR Year/Month

2022-12

T25NHEU4

( o
\ -, l\
<\ 7 l =
5 4 ol
I
1))
3 5 Y
.). } I i
. \ 4
\
\\.

NOTE

-79 -




==
FIG 403 4WD DRIVE GEAR Year/Month
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 |[V7441204208 <2 2 4(D) D20428 1
403 2 | V7051400420 CEEEzd(#EHE) 42 1
403 3 | V6001106004 SHOE 6004 1
403 4 (13182610010 4WD = 1
403 | 5 [13152610021 J] Of(A H/16) 1
403 6 | V6001106302 SHOE 6302 1
NOTE

-80 -




FIG 404 RANGE GEARS

T25NHEU4

==
Year/Month

2022-12

T234-E-404

NOTE

-81 -




==
FIG 404 RANGE GEARS Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 [V7041400250 CEEZH(FE) 25 1
404 | 2 [13152311010 JT01(ZH/21) 1
404 3 | V2173610025 L2EFUAEEEF(S) M10X25 4
404 5 |Vv5201010022 HE(A) 10X22 2
404 6 |13152400023M HIOE HE 1
404 6 |13152400024M HIOE HE 1
404 | 7 [13153020010 A10.1) 4
404 8 13153020020 24(0.2) 5
404 9 | V6321130304 I O 2 (Bl 0l IH 2 = 21/30304J) | 30304J 1
404 | 10 |13152411010 J104 (X H/7-27) 1
404 11 | V7041400280 CEEZTH(FE) 28 1
404 | 12 13152611010 D101 (= THA7) 1
404 13 | V6001606306 S HI 0 E(NR) 6306N 1
404 14 V6041106306 S IO & (HL1) 6306HL1 1
404 15 [13152430012M ZTI(RHEs 1
404 16 | 13152430022 ANZE AHON(RES) 1
404 17 13022250030 ANEHAZE 1
404 18 |Vv6802000010 2= 5/16 1
404 19 [V6041106206 S IO & (HL1) 6206HL1 1
404 | 20 13152421011 J104(~ H/19-28) 1
404 | 21 |V6544252913 LI =t 01 & (2Ol XI) KT252913 1
404 | 22 [13152611020 J1 O (A 1H/28) 1
404 | 23 |14602130030 2F M (20X34X03) 1
404 | 24 |V6041106304 S IO & (HL1) 6304HL1 1
NOTE

-82 -




FIG 405

T25NHEU4

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

NOTE

-83 -




==
FIG 405 P.T.O DRIVE SHAFT vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 13152171021 ol E(PTO 21 X) 1
405 2 | V6001106005 SHOE 6005 1
405 3 13152212000 PTO 2 i Xl ASSY 1
405 4 (13152171011 PTO 2d Xl = 1
405 5 | V6001106005 SHOE 6005 1
405 6 | V7051400950 CEEEZE(#EHE) 95 1
405 7 16702212030 =dl 0l E ASSY 1
405 8 14722212040 AE 4
405 9 16342212050 2d Xl SdiolE 5
405 | 10 |15642212050 Z2d X 0A3 6
405 | 11 |15642212060 cl & Z2a0lE 1
405 | 12 14722212070 CA=zEdol3a) 1
405 | 13 14722212020 oAE 1
405 | 14 15642212080 g (A) 1
405 | 15 |[14722212090 UAE) 1
405 | 16 14722212010 A Ol A 1
405 | 17 |14462162180 a2 (B) 2
NOTE

-84 -




FIG 406 P.T.O SHAFT

T25NHEU4

==
Year/Month

2022-12

T274-U-406

NOTE

-85 -




==
FIG 406 P.T.O SHAFT Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 14211340190 HEE 1
406 2 | V6001106204 SHOE 6204 1
406 3 11812510010 PTO (A I4/10) 1
406 4 (V6001106305 SHOHE 6305 1
406 5 | V7051400620 CEEEzd(#EHE) 62 1
406 6 | 14443140080 A (62) 1
406 7 | V6001106205 SHOE 6205 1
406 8 | 13152530041 Z 2H(25X40X12) 1
406 9 | 15642730052 ol E(35X62X20) 1
406 | 10 [13152530031 I O (A TH/41) 1
406 11 | V6544354026 LI =t O & (2Ol XI) 2
406 | 12 11812530020 J| Of(A 1H/53) 1
406 13 [ 15642730082 2F M (35X55X03) 1
406 14 | V6001106207 SHOE 6207 1
406 15 | 14443140041 Z 2H(35X50X2) 1
406 16 V7041400350 CEEZTH(FE) 35 1
406 17 (11812510010 PTO (A 14/10) 1
406 17 (13152530011 PTO = 1
406 18 |V7051400720 CEEEZE(#EHE) 72 1
406 19 (16322732000 A (L) ASSY 1
406 | 20 |[16322730040 HH(EdIO0IE) 1
406 | 21 |V2183608016 L2EFUEEES(SP) 2
NOTE

- 86 -




FIG 408

T25NHEU4

DIFF LOCK

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T274-U-408

NOTE

-87 -




==
FIG 408 DIFF LOCK Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 13153190020 LEE AEE 1
408 2 | Vv5801405036 A 5X36 1
408 3 | V5801408036 A 8X36 1
408 | 4 [13153190010M FETEED)) 1
408 5 | V5801406032 AT 6X32 1
408 6 17973030420 AE 1
408 7 | V4111600200 HetAM M20 1
408 8 | V7201024016 OE(P) P16 1
408 9 |16703180191 =dI0IE 1
408 10 [V2173608016 L2EFUAEEEF(S) M8X16 1
408 11 (13153193100 H (LI Z =) CcomP 1
408 12 | V5801406028 AT 1
408 12 | V5801408036 AT 8X32 1
408 13 V7051400620 cCEEEzd(#EHE) 62 1
408 | 14 13153180110 Al (RH/0.5) 3
408 | 15 |13153180130 &/ (RH/0.2) 4
408 | 16 |13153180120 &/ (RH/0.1) 3
408 17 | 13403002000 cl Ol Xt =& Xl ASsy 1
408 | 18 [13153002110 EIERTNETE) 1
408 | 19 [13153002120 DI Of (Hil 2L/55) 1
408 | 20 |[13153180011M Cl= A0l A 1
408 | 21 |14443180040 ClZ O et(2) 2
408 | 22 |14443180050 oL ActAEZ e 2
408 | 23 |[13153180070 = oue = 1
408 | 24 |V5801405036 AT 5X36 1
408 | 25 |[13153180080 A AE 2 H(34X46X1) 2
408 | 26 [13153180030 HI 2 D1 01 (20)(RH) 1
408 | 27 [13153180060 Hl 2 D1 01 (20)(LH) 1
408 | 28 |[13153182100 CIZ= 24Xl COMP 1
408 | 29 |V6001106007 SHOE 6007 1
408 | 30 |V2173608020 L2EFUAEEEF(S) M8X20 8
408 | 31 |V6001106009 SHOE 6009 1
408 | 32 [13153181030 Al (LH/0.2) 8
408 | 33 [13153181020 Al (LH/0.1) 6
408 | 34 |13153181010M CIZ AOIA HIE 1
408 | 35 |V2173610025 LEFUSELF(S) 4
NOTE

- 88 -




=
c| NN
W2l
m = | N
Y §| <
>
L
N
<
O
pd
o
%,
N
=
n
Z
<
4
T
4
<
L
4
o
OU
S
O &
THR

T293-E-410

NOTE

-89 -



==
Year/Month
FIG 409 REAR TRANSMISSION CASE
202212

T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 13152400018M 2l EcHADIE HOIA 1
409 1 13152400017M 2l EcHADIE HOIA 1
409 2 | V2173610060 L2EFUAEEEF(S) M10X60 2
409 3 | Vv3043600100 L2EFAHEES2S M10 2
409 4 (V4011600100 ALE2LA M10 2
409 5 | V2513410045 AHEEZEE2E M10X45 2
409 6 | V2173610040 L2EFUAEEEF(S) M10X40 2
409 7 | V5201010022 HE(A) 10X22 2
409 8 | 16994080061 7= LI 2(PT3/8,M18) 1
409 9 |16701015001 Ot =2 Z1ASSY 1
409 10 |[13152401011 =dI0IE 1
409 11 |V2173610020 L2EFUAEEEF(S) M10X20 4
409 13 [11103062000 2 HZHO0IXIASSY 1
NOTE

-90 -




FIG 410

T25NHEU4

REAR AXLE HOUSINGS

==
Year/Month

2022-12

NOTE

-91 -




==
FIG 410 REAR AXLE HOUSINGS vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 13153200011M 2|0l M= 6tRE 2
410 2 13153230012 S IILIY =(LH) 1
410 3 | V6001106306 SHOE 6306 2
410 4 (V7041400300 CEEZTH(FE) 30 4
410 5 |[13153270010M Sdiol =2 A 2
410 6 | V2173610025 L2EFUAEEEF(S) M10X25 12
410 7 13153230022 2 0ILI =(RH) 1
410 8 | V6001106208 SHOE 6208 2
410 9 | V7051400800 CEEEZE(HHEE) 80 2
410 10 |[13153240030 QYH(XUE) 2
410 | 10 [13153240031 QAUANRE) 1
410 11 [ 13153240010M 2 MEE 2
410 12 13153240041 Z 2H(51X5X198) 2
410 13 [ 13153240022 EI10(A /) 2
410 14 V6001106207 SHOE 6207 2
410 15 V7041400350 CEEZTH(FE) 35 2
410 16 V5201010022 A E(A) 10X22 4
410 17 | V2173610035 L2EFUAEEEF(S) M10X35 16
410 18 V2173610055 L2EFUAEEEF(S) M10X55 8
NOTE

-92 -




==
FIG 411 RANGE SHIFT LEVER Year/Month

T25NHEU4 2022-12

T25NH-E-411

NOTE

-93-




==
FIG 411 RANGE SHIFT LEVER Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 1 13152444002 SI(RHEX)SET 1
411 1 13152444003 SI(RHEX)SET 1
411 2 | 13152444101 S3I(RYE %) comp 1
411 3 | 13152444303 £H % 51 CcCoOMP 1
411 3 13152444302 £H =% 5 CcCoOMP 1
411 4 (V7201024012 O (P) P12 1
411 5 12122230370 S, dlA 1
411 5 11992230370 Sz, dlA 1
411 6 | V2173608016 L2EFUAEEEF(S) M8X16 1
411 7 | V5801406032 AT 6X32 1
411 8 | 17995070270 £ Al(16X18X33) 1
411 9 11812444200 dl B (R ¥ =) COMP 1
411 10 |[13152440050 g3 1
411 11 |{V4111600080 HetAM M8 2
411 12 | V5001925020 gl 2.5X20 2
411 | 13 |11812444300GB | = &1 = 2/t (&) COMP M10 1
411 | 14 [11817513200 EZ0I(FH ) 1
411 15 (V1122804012 SIS EAIZ2LEAL 1
411 16 | V2013608035 LEFUHEEES) 1
411 17 | V3042600080 L2EFAHEES2S 1
411 18 | 13632444620 PTOdIBl = A, 60 1
411 19 (12126702100 A2 XIASSY , Ediol3a 1
411 20 | V1112605030 A XS 2LEAL 2
411 21 | V4111600050 HetAM 2
NOTE

-94 -




FIG 412 P.T.O CHANGE LEVER

T25NHEU4

==
Year/Month

2022-12

T274-U-412

NOTE

-95.-




==
FIG 412 P.T.O CHANGE LEVER Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 13152540011M I 3(PTO) 1
412 2 13152540022 A HIOI(PTO) 1
412 3 | V7081400100 EglEHEE 1
412 4 (V7201024010 OE(P) P10A 1
412 5 | V6802000010 2= 5/16 1
412 6 |13022250030 ANEHAZE 1
412 7 | v5001930025 =g 3X25 1
412 8 15602231610 = E (5 E/M8X16) 1
412 9 13152542002 PTO & SET 1
412 10 |[13152542102 PTO & COMP 1
412 11 [ 13152542201 PTO &l H(ot) COMP 1
412 12 |V7201024012 OE(P) P12 1
412 13 [ 13152540030 =dI0lE 1
412 14 | V5001925020 gl 2.5X20 2
412 15 [ 16702230371 =dI0lE 1
412 16 V2173608016 L2EFUAEEEF(S) M8X16 1
412 17 | V5801406032 AT 6X32 1
412 | 18 |11812543100GB | PTO @il bi(&)) COMP 1
412 19 |V2013608035 L2EFUAEEES) 1
412 | 20 |Vv3042600080 L2EFAHEES2S 1
412 | 21 | 11817513300 Z=&0l(PTO) 1
412 | 22 |V1122804012 XS EAEZ2LEAL 1
412 | 23 |13632444620 PTOdIBl = A, 60 1
NOTE

-96 -




FIG 413 4WD CHANGE LEVER

==
Year/Month

T25NHEU4

2022-12

T274-U-413

NOTE

-97 -




==
FIG 413 4WD CHANGE LEVER YearMonth
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 13402632001 4WD & SuB 1
413 2 [14443120010M 24 1
413 3 13022250030 ANEHAZE 1
413 4 (V6802000010 2= 5/16 1
413 5 | 14572622101 2/ COMP(4WD) 1
413 6 | V7201024010 OE(P) P10A 1
413 7 13152632201 2t ComMP 1
413 8 | V5801406032 A 6X32 1
413 9 | V2173608020 L2EFUAEEEF(S) M8X20 4
413 10 (13152632102 dl B1(4wD/5t) COMP 1
413 10 (13152632103 dl B1(4wD/5t) COMP 1
413 11 [ 17995070270 £ Al(16X18X33) 1
413 12 V7081400120 EglEHEE 12 1
413 13 [ 13152630011 4WD 3 1
413 14 (V4111600080 HetAM M8 2
413 15 V5001925020 gl 2.5X20 2
413 16 | 11812632300GB 4WD il Bi (&) CoOMP 1
413 | 16 |11812632301GB | 4WD ol 1 (&) COMP 1
413 17 | V2013608035 L2EFUAEEEST) M8X30 1
413 18 |V3042600080 L2EFAHEES2S M8 1
413 | 19 [11817513200 Z=T0|(RE D) 1
413 | 20 |V1122804012 IWONE=FSPNRSESINYN; 1
413 | 21 |13632444620 PTOdIBl = A, 60 1
NOTE

-08 -




I=

5, L& E W= PART NO.T5

FIG 501 FRAME
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

-99 -

100
102
104
106
108



==

Year/Month

2022-12

FRAME

FIG 501

T25NHEU4

NOTE

- 100 -



==
FIG 501 FRAME Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 11814072000ED 0l er =gl & comP 1
501 | 2 |11811074100GB | OF2 E = 22! COMP LH 1
501 | 3 |11811074200GB | Of2 E = 2f2! COMP RH 1
501 4 (V2183610025 L2EFUAEEES(SP) 10
501 5 |36501510110 AN OI2E L7 4
501 6 |Vv4011600100 ALEOLA 8
501 7 | V3042600100 L2EFAHEES2S 8
501 | 8 |11811811500GB | bF& JI0I= 220 1
501 9 | V2183608016 L2EFUEEES(SP) 2
501 10 (V4011600140 ALEOLA 18
501 11 [11104070020 = [ = E(M14X30) 18
501 13 [11814103110M AWD MEE 1
501 14 | V6001506006 SHHE 1
501 15 V7051400550 dHFH(HHEE) 1
501 16 [ 11814100010 4WD AFEE 1
501 16 | 11814100011 4WD AFZE 1
501 17 | V7041400200 CEEZFH(FE) 2
501 18 (14211340190 HEE 2
501 19 (11814102100GB 4WD & E COMP 1
501 20 |Vv2183608016 L2EFUHEEES(SP) 4
501 21 | T0019110060 SAHEE  =F/EU 1
501 22 |V5502040093 Scteldel s 4
501 23 | V2173610030 L2EFUAEEEF(S) 2
501 24 111814103210 &,05 1
NOTE

-101 -




==

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Month
T25NHEU4 2022-12
“,
.
513
*NOT SERVICED SEPARATELY
NOTE

-102 -




==
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 13754112000 ClZ el & ASSY(H) 1
502 | 2 |13154112210 il 31 01(25) 1
502 3 13154112260 ZTHELZAOIA 1
502 | 4 [13154112231 Xt I/ LI 1 (10) 2
502 5 13154112240 AHAE A 2
502 | 6 |13154112221 XFS AFOIE2104(20) 2
502 7 13154112250 AHAE 24A 2
502 8 13154112270 CIZOILIAAIEE 1
502 9 | V5801405025 AT 5X25 1
502 10 |V5801403025 AT 3X25 1
502 11 |[Vv6001106210 SHOE 6210 1
502 12 | V7041400400 CEEZTH(FE) 40 1
502 | 13 | 13154112110 IEE) 1
502 14 V6001106010 SHOE 6010 1
502 | 15 |13154112170 &(B) 1
502 16 | 13154112141 A TH Ol M(45X47X3) 2
502 17 | V6321133005 HOIHZ=2HOE(ES) 33005J 2
502 18 (13154112120 Zot 1
502 | 20 |V7051400470 CEEEZE(#EHE) 47 1
502 | 21 |13154112131 L1 E(M25) 1
502 | 22 (V7442204707 <2 2 4(D) D204707 1
502 | 23 13154112150 A HOIA 1
NOTE

-103 -




FIG 503

T25NHEU4

FRONT AXLE HOUSING

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY T293-E-503

NOTE

- 104 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 | 1 |13154120015M ZEEAs ol*d 1
503 | 2 | 11104125100 S A ASSY 1
503 3 | V7811600008 =d (AL HI0I1H) R1/2 1
503 4 (17994360221 ZYUEHO ECIN) 1
503 5 (19021024300 S 2 (530) 1
503 6 17131049210 SASE 11 1
503 7 | 13754122200 I 2 0l €(RR) ASSY 1
503 | 8 [13154122211M I 2 0 €(RR) 1
503 9 13154122220 £ Al(60X65X30) 1
503 10 |V7631500000 JdelALIZ(B-PT) 1
503 11 [V7211031065 OE(G) G65 1
503 12 |V7211031060 OE(G) G60 1
503 13 [ 13754122100 1 2 0l €(FR) ASSY 1
503 | 14 [13154122110M | I 2O E(FR) 1
503 15 [ 16704332220 £ Al(50X55X20) 1
503 16 | V7631500000 JdelALIZ(B-PT) 1
503 17 | 16704020020 A H Ol A (F) 1
503 18 V7211031055 OE(G) G55 1
503 19 V2004616050 FEA=SEES) M16X50 1
503 | 20 |V3052600160 L2EFAHEE SIS M16 1
503 | 21 |14444120090 A 2k AF 1
503 | 22 |V2013614035 LEFUHEEES) M14X35 2
503 | 23 |Vv4011600140 ALE2LA M14 4
503 | 24 |V2013614050 LEFUHEEES) M14X50 2
503 | 25 |V3043600140 L2EFAHEES2S M14 2
503 | 26 |14151060010 EIRSEONEI YS! 2
NOTE

- 105 -




FIG 504 FRONT GEAR CASE (1)

T25NHEU4

==
Year/Month

2022-12

T293-E-504

NOTE

- 106 -




==
FIG 504 FRONT GEAR CASE (1) Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 13154130144M Z S SHOIA(A) 2
504 1 13154130143M z S SHO0IA(A) 1
504 | 2 [13154130021 HI & 31 04 (11) 2
504 3 | Vv6001106007 SHOHE 6007 2
504 4 (13154130030 Z 2H(53X62X2) 2
504 5 | V7051400620 CEEEZE(#EE) 62 2
504 | 6 [13154130041 Hl & 71 01 (18) 2
504 7 | Vv6001106006 SHOE 6006 2
504 8 13154130150 Sepegs 2
504 8 13154130151 epegs 2
504 9 | V6001106009 SHOE 6009 2
504 10 |[V7051400680 CEEEzd(#EHE) 68 2
504 11 | V6001106008 SHOHE 6008 2
504 12 | V7041400400 CYEzE(EE) 40 2
504 13 V7231020095 OE(s) S95 2
504 14 (13154130011 AFZE E(LH) 1
504 15 [ 13154130091 A EE(RH) 1
504 16 |Vv5201010020 HE(A) 10X20 2
504 17 | V2173612035 L2EFUAEEEF(S) M12X35 8
NOTE

- 107 -




==

FIG 505 FRONT GEAR CASE (2) Year/Month

T25NHEU4 2022-12

T293-E-505

NOTE

- 108 -




==
FIG 505 FRONT GEAR CASE (2) Year/Month
T25NHEU4 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 | 1 [13154132014M %] = 2= 3 0l A(B)(LH) 1

505 | 2 [13154132024M % = 2= 3 0l A(B)(RH) 1

505 3 | 13154130051 = 2

505 | 4 [13154130061 Hl 2 D1 01 (9) 2

505 5 | V6001106006 SHOE 6006 2

505 6 |13154130070 = 2

505 7 | V7051400550 CEEEZE(HEE) 55 2

505 | 8 |13154130160 24(55) 2

505 9 | V7811000006 =d (AL HI0I1H) R3/8 4

505 | 10 [13154130081 Hl & 71 Of (44) 2

505 11 | V6001106207 SHOE 6207 2

505 12 (13154130110 2 M (35X45X2) 2

505 13 V7041400350 CEEZTH(FE) 35 2

505 14 | V6001106305 SHOE 6305 2

505 | 15 |13154130170 02!(S210) 2

505 16 | 13154130131M EAFZEINH 2

505 17 | V2173608025 L2EFUAEEEF(S) M8X25 20

505 18 |[13153240030 L P A(XR) 2

505 18 [ 13153240031 QYH(XNE) 2

505 19 |[13154130122M THEEANZE 2

NOTE

- 109 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE
FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 3-POINT LINKAGE

FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

-110 -

111
113
115
117
119
121
123
125
127
129
131
133
136
138



==

FIG 601 CYLINDER CASE Year/Month
T25NHEU4 2022-12
16
NOTE

-111 -




==
FIG 601 CYLINDER CASE Year/Montn
T25NHEU4 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 13755019100 &l gl AH 0l & ASSY 1

601 2 [13155010014M A Aol A 1

601 3 | 13155010030 £ Al(35X42X40) 1

601 4 (13155010040 £ Al(40X46X40) 1

601 5 | V7441354808 <2 2 A(D) D354808 2

601 6 | V7801000002 Sd W(FZAHHOIH) R1/8 2

601 7 | V2513408030 AHEEZEE2E M8X30 2

601 | 8 [13155010025M H Ol A(3H H) 1

601 9 | V2173608030 L2EFUAEEEF(S) M8X30 4

601 10 |[14256210040 OtLIAS & X (9) 1

601 11 | Vv4011600080 ALE A M8 2

601 12 | V3042600080 L2EFAHEES2S M8 2

601 14 (V2173610020 L2EFUAEEEF(S) M10X20 2

601 | 15 |17994360221 2UEHOI 0 E2lH) 1

601 16 | 19021024300 S 2 (530) 1

601 17 (17131049210 SASE 11 1

601 18 [Vv5201010022 HE(A) 10X22 2

601 19 V2173610035 L2EFUAEEEF(S) M10X35 10

601 20 | 15184322500 2 ASSY 1

NOTE

-112 -




FIG 602

T25NHEU4

LIFT ARM

==
Year/Month

2022-12

NOTE

-113 -




==
FIG 602 LIFT ARM YearMonth
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 13155020011 CIZEANZE 1
602 2 [13155020027M CIZEIHT 1
602 3 [13155022101M 2l ZE & COMP 2
602 4 (V7041400350 CEEZTH(FE) 35 2
NOTE

- 114 -



s g
FIG 603 FLOW CONTROL VALVE Year/Month

2022-12

T25NHEU4

T293-E-603

NOTE

-115 -




==
FIG 603 FLOW CONTROL VALVE Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 13155032101 2 8l 4 COMP 1
603 2 | V7201057070 O (P) P70 1
603 3 | 16705050060 el 1
603 4 [11105030051M RUAE 1
603 5 13155030063 IAEZ2E 1
603 6 | V5801406040 AT 6X40 1
603 7 | V7201024014 O (P) P14 1
603 8 | V2023612045 LEFUEEOS) M12X45 3
603 9 |Vv4011600120 ALE LA M12 3
603 10 |[13155039200 =228 SUBASSY 1
603 11 | 15640040001 S EZ 2 ZE ASSY 1
603 12 | V7201124022 O (P) P22 1
603 13 V7201124016 O (P) P16 1
603 14 | V3042600100 L2EFAHEES2SE M10 1
603 15 (16707109900 =2 2 2| & SUBASSY 1
603 16 | 16705030030 MEZE(=ZclE/76) 1
603 17 | 15605070070 LE(=Z/elE) 1
603 18 |Vv4011600060 ALE2LA M6 1
603 19 (V1112606040 A XS 2LEAL M6X40 1
NOTE

- 116 -




FIG 604

T25NHEU4

CONTROL VALVE LINKAGE

==
Year/Month

2022-12

NOTE

- 117 -




==
FIG 604 CONTROL VALVE LINKAGE Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 13155032221 I3 SdiolE 1
604 2 | 13155050041 J#HIHE 1
604 3 | v4011600080 ALE2LA M8 1
604 4 (13155050030 sl =) 1
604 5 | V7081400060 EglEHEE 6 7
604 6 |13155050010 IxRMEE 1
604 7 | V7201019009 OE(P) P9 1
604 8 | V7081400090 EglEHEE 9 4
604 9 | 13155052401 Il =2& =3 COMP 1
604 11 [ 13155050021 o&d 234 1
604 13 [ 13155052300 & =(B) COMP 1
604 14 (V7081400060 EglEHEE 1
604 15 [ 13155052101 EZREAFE E COMP 1
604 16 V7201019009 OE(P) P9 1
604 18 |[13155052200 X &S 3 comP 1
604 19 [ 17995040131 2= 1
604 | 21 |13155042100 Z4didl A compP 1
604 | 22 |V2013608050 L2EFUAEEES) M8X80 1
604 | 23 |V3042600080 L2EFAHEES2S M8 3
604 | 24 |17995040170 E4M 1
604 | 25 |17995040131 2= 1
604 | 27 |13155050051 AE 1
NOTE

-118 -




==
FIG 605 MAIN CONTROL VALVE Year/Month

2022-12

T25NHEU4

& E E 10 T293-E-605

NOTE

-119 -




==
FIG 605 MAIN CONTROL VALVE Year/Month
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

605 1 17995080970 HH (2 2= &)ASSY 1

605 2 16994080072 5 LI 2(SHORT) 1

605 5 13155122302 o = 3 AH Ol(Xt) COMP 1

605 6 |13155122402 o2 HIAHOI(S) COMP 1

605 8 | V2173612035 L2EFUAEEEF(S) M12X35 4

605 9 | 17995050100 HeolAHEZE BE 1

605 9 | 17995050101 WE /N HEE 1

605 10 |V2173608045 L2EFUAEEEF(S) M8X45 3

605 11 [ 16705060060 =LI= 1

605 12 (13155012102 o0l Z (&l el ) comP 1

605 13 [ 14725100100 & 2 PF 3/8xM18 1

NOTE

-120 -




FIG 606 REMOTE CONTROL VALVE

==
Year/Month

T25NHEU4

2022-12

T25NH-U-606

NOTE

-121 -




==
Year/Month
FIG 606 REMOTE CONTROL VALVE car/Mon
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

606 1 17685080950 2 £ R Y E(DETENT) 1

606 2 | V7201019010 OE(P) 2

606 3 | V7201024016 OE(P) 2

606 4 (V2013610090 LEFUHEEES) 2

606 5 |Vv4011600100 ALE LA 2

606 6 |16995304000 7U22g) 2

606 7 13155122203 IOl Z COMP(2I 2 & 2) 2

606 | 8 |12105301001 HEZ A 2

606 9 13155122103 2 2R ddH comp 1

606 10 |V2173608025 L2EFUAEEEF(S) 1

606 11 | 14445070030 dlt & &0l 1

NOTE

-122 -




==
FIG 607 POSITION LEVER LINKAGE Year/Month

2022-12

T25NHEU4

T293-E-607

NOTE

-123 -




==
Year/Month
FIG 607 POSITION LEVER LINKAGE cariMo
202212
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 11815062100 EZ X &dH comP 1
607 2 13835070210 OF & 2H(A) 2
607 3 | 17995070200 =dl0IE(A) 1
607 4 (V7081400090 EglEHEE 9 1
607 5 17995070180 AE 1
607 6 |17995070170 =dl 0l E(D) 1
607 7 | V2013610060 LEFUHEEES) M10X60 2
607 8 | V2013608050 LEFUHEEES) M8X50 1
607 9 |V3042600080 L2EFAHEES2S M8 1
607 | 10 |11815062110GB | & Xl & &l bf (&) 1
607 | 11 [11817513500 Z=ZO[(Z X&) 1
607 12 | V1122605012 A XAESEAIZZ2LEAL 1
607 13 | V2323606020 A UAEFLEE(SP) 2
607 14 (11815060010 FE(&EdI0IE,50) 1
NOTE

124 -




FIG 608

T25NHEU4

GEAR PUMP

==
Year/Month

2022-12

NOTE

-125 -




==
FIG 608 GEAR PUMP Year/ilonth
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 11115182200 JI 0 & X ASSY(11cce) 1
608 2 | V7231020055 OE(s) 1
608 3 | V2513408020 AHEEZEE2E 2
608 4 |Vv3802600080 SdXE0ISLHE 2
NOTE

-126 -




<
c| N
W2y
mwm =] N
mJ 5 S
>
=
LU
()]
O
I
&)
-
o
<
0
()]
>
I
o
S
© I
O Z
THR

3]

NOTE

-127 -



==
Year/Month
FIG 609 HYDRAULIC HOSE (1)
202212
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 | 1 |11815256100GB | = & S S o2l COMP 1
609 2 | V2173608025 L2EFUAEEEF(S) M8X25 3
609 3 | V2173608020 L2EFUAEEEF(S) M8X20 2
609 4 [11815253101GB S HIOI = COMP, P 1
609 5 | 19557753010 =0 E &, PF1/2 6
609 6 13875410082 Ot0l Q1 E 2 E (PF1/2) 3
609 7 | 11815353200GB 0l 1 IHOI & COMP , & 1
609 8 | V2183608020 L2EFUAEEES(SP) 1
609 9 11815253200 SHIOIZ COMP, T 1
609 10 |[11815253300GB SHIOI = COMP , C(H) 1
609 11 | V2173608020 L2EFUAEEEF(S) 1
609 12 (11815204300 = & S A(520)ASSY 1
609 13 [ 11815252500GB S del o0l & CcoMP 1
609 14 [(11815257100GB HH comp , 2H®E 1
609 15 V2123606020 F 2= E(SP) 2
609 16 | 36527040020 = & Z(20X180) 1
NOTE

-128 -




FIG 610

T25NHEU4

HYDRAULIC HOSE (2)

==
Year/Month

2022-12

NOTE

-129 -




==
FIG 610 HYDRAULIC HOSE YearMonth
(2)
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 1 11815303200GB S Iol X comp , & 1
610 2 | V7201024020 OE(P) 1
610 3 | V2053606045 dAlEes24E2E 3
610 4 (V4011600060 ALEOLA 3
610 5 |11815353101GB 0l oI =i Xl compP , & 1
610 6 | V7201024020 OE(P) 1
610 7 | V2113606030 S22 = E(S) 4
610 8 |11815303100GB S IOl = COMP , = 1
610 8 |11815303101GB 1} Ol & COMP, RR SUCTION 1
610 9 13155103730 S A (21X29X80) 1
610 10 (18027090320 BHE S8 X 32 24 2
610 11 (16705105000 S22 H ASSsY 1
610 12 | V2183610025 L2EF2AZSESS(SP) 2
610 | 13 |13155150021 SAEY) 1
610 14 18027090400 BHE S I 40 24 1
610 15 (18027090320 BHE S H I 32 24 1
610 16 | 11815203200GB THH & E Eci3! coMP 1
610 17 | V2183608025 L2EF2AZSESS(SP) 2
610 18 (11815203100 ZHi & E ASSY 1
610 18 [11815203101 W 5 ASSY, /DIVIDER 1
610 19 |V2183608020 L2EFUAEEES(SP) 3
610 | 20 |17995161130 7 LI 2(PF3/8,PF1/2) 1
610 | 21 |16995304000 7UL22g) 2
610 | 22 |14725100100 & 2 PF 3/8xM18 1
610 | 23 | 11815204201 = & S A (680)ASSY 1
610 | 24 |11814073101GB IOl Z COMP , AEIHEH /P 1
610 | 26 |V2183608025 L2EFUHEEES(SP) 1
610 | 27 |11815902201GB omolZ 0& Eciz! CoOMP 1
610 | 28 |V2183608020 L2EF2AZSEES(SP) 2
610 | 29 |11996230500GB Eci3! COMP , BiE 1
610 | 30 |12120028430 A, BHE 1
610 | 32 |V1112605030 XS 2LEAL 4
610 | 33 |V2183608020 L2EF2AZSEES(SP) 2
NOTE

-130 -




==

Year/Month

2022-12

PTO VALVE

FIG 611

T25NHEU4

NOTE

-131 -



==
FIG 611 PTO VALVE Year/Month
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

611 1 11815204100 PTO ¥ 2 ASSY 1

611 | 2 [Vv7231015012 02l(s) 4

611 3 13155104413 PTO IOl & 2

611 4 (V2173608070 L2EFUAEEEF(S) 3

611 5 14725100100 2 2 PF 3/8xM18 1

611 6 |16995304000 7U22g) 2

611 8 13155102303 1} Ol Z(PTO) COMP 1

611 9 13155102504 1} O] &£ (HST) COMP 1

611 | 10 [13155102901 IFOI (= 2] o) COMP 1

NOTE

-132 -




FIG 612

T25NHEU4

3-POINT LINKAGE

==
Year/Month

2022-12

NOTE

-133 -




==
FIG 612 3-POINT LINKAGE Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 13155205100 £l (115) COMP 2
612 2 | V2173612030 L2EFUAEEEF(S) M12X30 4
612 3 13155202202 Z 0 & 3 (&) comp 1
612 5 13155202501 Mel(M =) =& 1
612 6 |14585142600 M2l (xMl =2 ,RH)COMP 1
612 7 | 14585142700 M el(XMl =2,LH)COMP 1
612 8 13155202511 BB 2 1
612 9 | V3012600140 FELHEES2E M14 1
612 10 |[14585142520 HMIAHME AFZ 1
612 11 V4111600160 HetAM M16 1
612 12 V4011600160 ALE A M16 1
612 13 |V3313600160 FELUHEI=2E M16 1
612 14 79636110030 £ (12X48) 1
612 15 V5001930020 =g 3X20 1
612 16 | 13155202401 2| ZEZE () COMP 1
612 17 | 79636130050 £ (16X60) 1
612 18 [V4111600160 HetAM M16 1
612 | 19 [13059310030 5l O T (D=2.3) 1
612 | 20 | 12505243500 gl 1
612 | 21 | 12505240060 AE 1
612 | 22 |13155203102 &I (%)CoOMP 1
612 | 23 |14215020020 ! 2
612 | 24 |13155202501 Mel(M =) =& 1
612 | 25 |14585142600 M2l (xMl =2 ,RH)COMP 1
612 | 26 |14585142700 M el(AMl =2,LH)COMP 1
612 | 27 |13155202511 B2 1
612 | 28 |V3012600140 FELHEES2E M14 1
612 | 29 |14585142520 HMIAHME AFZ2 1
612 | 30 |V4111600160 HetAM M16 1
612 | 31 |Vv4011600160 ALEOLA M16 1
612 | 32 |V3313600160 FELUHEI=2E M16 1
612 | 33 |79636110030 £ (12X48) 1
612 | 34 |V5001930020 =g 3X20 1
612 | 35 |13155203201 I ZEZE(S)COMP 1
612 | 36 |79636130050 £1(16X60) 1
612 | 37 |V4111600160 HetAM M16 1
612 | 38 |13059310030 ofl 0 1(D=2.3) 1
612 | 39 |12505243500 gl 1
612 | 40 |12505240060 AE 1
612 | 41 | 13155204104 S23 23! comp 1
612 | 42 |13155206002 &= & 3 ASSY 1
612 | 42 |13155206003 &= & 3 ASSY 1
612 | 42 | 13155206004 &= & 3 ASSY 1
612 | 43 |13155206111 BHZ2 1
612 | 44 [13155206121 XTOIE(H) 1
NOTE

134 -




==
FIG 612 3-POINT LINKAGE vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 | 45 [13155206131 XTOIE(R) 1
612 | 47 |V3042600200 L2EFAHEES2SE M20 1
612 | 48 |15645220020 £1(19X95) 1
612 | 49 |15645220011 £1(19X86) 1
612 | 50 |14445140051 ofl o1 £1(19) 3
612 | 54 |15605250030 g = (470) 1
612 | 55 [13151112011 ol'% | 0] E1(40X70) 1
NOTE

-135 -




FIG 613 JOYSTICK LEVER

T25NHEU4

==
Year/Month

2022-12

T274-U-613

NOTE

- 136 -




==
Year/Month
FIG 613 JOYSTICK LEVER carion
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

613 1 11815252200 Z0lAE dlH suB 1

613 2 11815252000 SHBE suB 1

613 7 13156252205 £ 0lAE 2dI0lE comP 1

613 8 | V2173608075 L2EFUAEEEF(S) M8X75 1

613 9 | V4111600080 HetAM M8 1

613 10 |[11816082130NG ZO0IAE HH 1

613 11 | V1122806016 SIS EAIZZ2LEAL M6X16 2

613 12 | V2183608025 L2EFUAEEES(SP) M8X25 2

613 13 [ 11816250080 = 2012l = E(M8X70) 1

NOTE

-137 -




FIG 614

T25NHEU4

HITCH & COVER

==
Year/Month

2022-12

NOTE

-138 -




==
FIG 614 HITCH & COVER Year/ilonth
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

614 | 1 |12125122100GB | 2 dl0] ~ 71 = 2] ASSY 1

614 2 | V2013614030 LEFUHEEES) M14X30 4

614 3 | Vv4011600140 ALEOLA M14 4

614 4 [13195201010GB PTOES+ 1

614 5 | V2183608016 L2EFUAEEES(SP) M8X16 4

614 | 6 |13195213100 EREFPEEE) 1

614 7 | 14215020020 ! 1

NOTE

-139 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 BONNET

FIG 702 DASH PANEL
FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

- 140 -

141
143
145
148
150



FIG 701

T25NHEU4

BONNET

==
Year/Month

2022-12

NOTE

- 141 -




==
FIG 701 BONNET Year/Montn
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 11816012400GB 1€ compP 1
701 2 |[11816012300SR AOIE THE COMP |, & 1
701 3 |[11816012200SR AMOIE T E COMP |, & 1
701 4 [11816020020GB UE, 2/A0IETHE 1
701 5 |11816020030GB UE,/AOIETHE 1
701 | 6 |11816022100GB | = = Z 2l &/ COMP 1
701 7 |11816020010GB HE, &8/ 1
701 8 | 14446010150 U E 2+ AKHBX14X3) 15
701 9 | Vv3501600060 AZE HE 15
701 10 |V3802600060 SdXE0IS2LHE 4
701 11 | V3802600080 SdXE0Is2LHE 2
701 12 (11816010100 A =& ASSY, LED 1
701 13 V4111600060 HetAM 2
701 14 | V3802600060 SdXE0ISLHE 2
701 15 [11816022210GB JF SdIoE, & 1
701 16 | 11816022310GB JH ZdIOIE, %2 1
701 17 | V2193606016 2= E(SPL) 8
701 18 | V5502040093 Scteldels! 14
701 19 [11996020090 ol E & X ASSY, LED 2
701 20 | 16998010080 SAHEFAZEH(HCO16) 6
701 21 119027210060 LI 24 E(V6) 6
701 22 | V2193606016 2= E(SPL) 6
701 23 | V2193606016 2= E(SPL) 12
701 24 | V4111600060 HetAM 6
701 25 |V3802600060 SdXE0Is2LHE 12
701 26 | 11816012100SR = E cowmpP 1
701 27 113156012213 AHIO EciA 1
701 28 |Vv2183608020 L2EFUHEEES(SP) 2
701 | 29 |11816020060 l=di0lE, &/ =5 1
701 30 |16506010140 HAAZK+29 K 1
701 31 |11816013100GB Sci3! comMP, X 1
701 32 |V2183608025 L2EFUAEEES(SP) 3
701 33 13016202060 =t H 1
701 34 |V4111600080 HetAM 1
701 35 |V5001925020 2l 1
701 36 |11816022400 HAATE | 70kgf 1
701 37 | 14322420010 2l 2
701 38 |V4111600080 HetAM 2
701 39 |V5001925015 =g 2
701 | 40 |11816020040 l=cl0lE, ot/ =& 1
701 41 119026112050 2F M (6X30X2.3) 4
NOTE

- 142 -




FIG 702

T25NHEU4

DASH PANEL

==
Year/Month

2022-12

NOTE

- 143 -




==
FIG 702 DASH PANEL Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 11996303000GB CHAI ZH 2 cCOmMP 1
702 | 2 [11816300010 HAIIHE 1 &2l 0IE , & 1
702 3 | 11816300040 HAITHE 2l=dlolH- |, ot 2
702 4 (V2183610025 L2EFUAEEES(SP) 4
702 5 |12126300021GB SEEH 1
702 6 |Vv4111600100 HetAM M10 2
702 7 | 13156300030 AE 1
702 8 | V5601600010 AHE 10 2
702 10 [11816300030GB L& SdOIE,=E &8 1
702 11 | V2123606020 F2=E(SP) 2
702 12 [ 13366684300 SPNR 1
702 13 V4111600080 HetAM 1
702 14 | V5001925020 gl 1
702 15 [ 11994074300 N EE COMP, LH /0|2 1
702 15 [11994074300GB N EE COMP, LH /0|2 1
702 16 | 11994074400 N EE COMP, RH /0l 1
702 16 | 11994074400GB N EE COMP, RH /01 1
702 17 (11996313100 AHIOl cOMP, OI'H 2
702 17 [11996313100GB AHIOl cOMP , Ol 1
702 18 |Vv4011600100 ALE2LA 2
702 19 |V3043600100 L2EFAHEES2S 4
702 | 20 |13606313000 0l ASSY 2
702 | 21 |V2183608020 L2EFUAEEES(SP) 4
NOTE

- 144 -




FIG 703

T25NHEU4

FLOOR

==
Year/Month

2022-12

NOTE

- 145 -




==
FIG 703 FLOOR Year/Montn
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 13156402114SR E=2H HE 1
703 | 2 |13156252121 =dl0lH 2
703 3 13156252110 =ZdI0IE 2
703 4 V4111600100 BN M10 4
703 5 V2173612040 LAESUZEEF(S) M12X40 2
703 6 V2173610040 LAESUZEEF(S) M10X40 4
703 7 11817082300GB B! COMP , &/HIHHH 1
703 8 11816400010 ol=dI0lE, 4WD 1
703 9 11817095440 =E,HH 1
703 | 10 [11817082110NG | &It 3H B (%) 1
703 1 11816400020GB PTO dlHH EdI0IE 1
703 12 | V1902605012 & XS HHIEHE LEANBS) 2
703 13 37371720090 0l ol GtLI A 2 & I (Gt) 1
703 14 119406110080 SO LIAL, EH A/6X16 1
703 15 V1222806012 &A= HH| &2 LEAKSP) 4
703 | 16 |[11816030020 OI=dO0IH, 2 /AHAH 1
703 17 111817082400GB S22 COMP, dlHH HH 1
703 18 V1222806012 & XS HH| &2 LEAKSP) 2
703 19 (11817082220 AdIHHH, R 1
703 20 111816602300 FHESHEI| ASSY 1
703 21 |V1922604012 S LIA} 4
703 22 |[11817082210NG AdIHAHH, &/ 1
703 23 | V1222806012 &A= HH| &2 LEAKSP) 3
703 24 113186412110 HE 1
703 25 113196253100GB 2H XX Zdl 0l E(RH)COMP 1
703 26 |V2183608025 AU EEES(SP) 2
703 27 114256210040 OtLIAS & I(9) 1
703 28 | 16606070031 24(9) 2
703 29 |11817023500NG XS BEEZHH COMP, LH 1
703 30 (11997023400 HH , HAA2 2
703 31 11817023700 XS 18 ZY0IE COMP, LH 1
703 32 (V4011600060 AT EIQLA 6
703 33 (V3412700080 AEFAHHE 6
703 34 (V1122804012 M= AIE2LEAF 4
703 35 (11817018500 USB A2l ASSY 1
703 36 |[10037018500 W< A 3NASSY 1
703 37 [11817023600NG 3Xs EEHH COMP, RH 1
703 38 11817023800 HXS 18 ZY0/E COMP, RH 1
703 39 (11817023710 XS 2d Ed0IE 2
703 40 |V1922605012 S LIAF 6
703 41 | V3412700080 AEEAHHE 4
703 42 111106644000 PTO A < XIASSY 1
703 43 111816400030 Ol=dI0IE , 40/ dIHAHH 2
703 44 111816400040 °l&=d0lH, o /1 4WD &l 1
703 45 114706300020 orsy (% 2/l 8) 1
NOTE

- 146 -




==

FIG 703 FLOOR Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION REMARKS

703 46 |[15276040020 Eg =2E (8) 1

703 47 (14536680010 EtO| OI2E 2

703 48 |[13764020030 H Ol = E+O| (140) 2

703 50 |34520690510 ars Al (A) 1

NOTE

- 147 -



==
FIG 704 SEAT Year/Month

T25NHEU4 2022-12

e

NOTE

- 148 -




==

FIG 704 SEAT Year/Month
T25NHEU4 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

704 1 11996122000 Al E ASSY 1

704 2 13196313100 ANEAKNIZEECZ! COMP 1

704 3 | V2183610030 L2EFUAEEES(SP) 2

704 4 [11816110020GB Sz, 8L E /I 1

704 5 |11816110030GB Sdiz2l, 8L E /2 1

704 6 11811612200 OFM H E ASSY 1

704 7 | V4111600100 HetAM 2

704 8 |Vv4011600100 ALE2LA 2

704 9 | V3043600100 L2EFAHEES2S 2

704 10 |[Vv4011600100 ALEOLA 4

704 11 | V3043600100 L2EFAHEES2S 4

704 | 12 |13193286201GB | AIE =23l COMPEU 1

704 13 V2183610025 L2EFUHEEES(SP) 4

704 14 (V2183610025 L2EFUHEEES(SP) 2

NOTE

- 149 -




FIG 705

T25NHEU4

ROPS

==
Year/Month

2022-12

NOTE

- 150 -




==
FIG 705 ROPS vear/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 11997022000 ROPS ASSY 1
705 2 | 11997022100GB =g (&) comp 1
705 3 |11817023100GB ol (<) COMP 1
705 4 [13397024100GB ol (&) cCOMP 1
705 5 | V2004614090 FEA=SEES) 2
705 6 |V4111600140 HetAM 2
705 7 | Vv4011600140 ALE LA 2
705 8 | V3043600140 L2EFAHEES2S 2
705 9 16507027500 DEE X 2
705 | 10 |11817022201GB B e 2 (&H comp 1
705 | 11 |11817023201GB | 2 2§ 2/() COMP 1
705 | 12 | V2004612150 FEA=SEES) 8
705 | 13 |Vv4011600120 ALE2LA 8
705 | 14 |V3043600120 L2EFAHEES2SE 8
705 | 15 |V2013614045 LEFUHEEES) 2
705 | 16 |Vv4011600120 ALE2LA 2
705 | 17 14046210300 2% 2
705 | 18 |11817011100GB Sci3! COMP , A 1
705 | 19 |V2183608025 L2EFUHEEES(SP) 1
705 | 20 |16705251100 =358 3) 1
705 | 20 |14527071350 =358 3) 1
705 | 20 |14527071350 =358 3) 1
705 | 21 |V4111600050 HetAM 1
705 | 22 |V5001920015 =g 1
705 | 23 |11997035400GB St CoOMP 1
705 | 24 13836081180 S HA 1
705 | 25 |V2183608020 L2EFUHEEES(SP) 2
705 | 26 |13196562200 24 T(Z2 4| UI0l &) ASSY(LH) 1
705 | 27 [13196562300 24 I (2HIUI0l &) ASSY(RH) 1
705 | 28 |V2183608060 L2EFUAEEES(SP) 4
705 | 29 |11147022200 A ATE  ROPS 1
705 | 30 |V2183608020 L2EFUEEES(SP) 2
705 | 31 |13607010012GB g2t SdI0IE 1
705 | 32 |14887024000 B S o TASSY 1
705 | 34 |V2173610025 L2EFUAEEEF(S) 2
705 | 35 |13267028202 EclddHE AN ASSY 1
705 | 36 |V1112605030 A XS 2LEAL 3
705 | 37 11817025800 & A = ASSY, RH 1
705 | 38 |11996571000 BEAHE 2
705 | 39 |15276040020 Ed 2E(@®) 4
705 | 40 |V4111600120 HetAM 8
NOTE

-151 -




8. 8 & PART NO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM
FIG 805 HARNESS

FIG 806 HARNESS

-152 -

153
155
157
159
161
163



==
FIG 801 BATTERY & MOUNTING Year/Month

2022-12

T25NHEU4

NOTE

- 153 -




==
FIG 801 BATTERY & MOUNTING Year/Month
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

801 1 13151122201GB M EZdI0lE COMP 1

801 2 13151120061 BHEICZIME=SE 2

801 3 35605033020 oI EE A 2

801 4 |VvV3002600060 FELHEES1S M6 4

801 5 13266212003 = 1

801 6 |V2113606016 S22 = E(S) M6X16 1

801 9 12026504200 otLI A ASSY, BiE 2l 1

801 | 10 [11996802301 StLIA (B X&) ASSY 1

801 11 (13151121002 BH & 21 (12V45AH)ASSY 1

801 | 12 [11106684300 8t LI A (H XI)ASSY 1

NOTE

- 154 -




FIG 802

T25NHEU4

LIGHTS

==
Year/Month

2022-12

NOTE

- 155 -




k!
FIG 802 LIGHTS Year/Month
2022-12
T25NHEU4
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

802 1 11996684000

OfLIA ASSY, ol E& &

NOTE

- 156 -




FIG 803

T25NHEU4

INSTRUMENT PANEL

==
Year/Month

2022-12

NOTE

- 157 -




==
Year/Month
FIG 803 INSTRUMENT PANEL car/Mon
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

803 1 11996602100 Ol EHEZHE ASSY 1

803 2 | V1922604016 EY T LEAH 4

803 3 11996030010 el M/ HEE 1

803 4 (13276642201 ZHl AR 1

803 5 13156642100 AFX ALAX 1

803 6 | 14537072501 Yo EHB AR XIASSY 1

803 7 | 14527078702 AR XAE I 1

803 8 12127025110 el AEHH 1

803 9 | 14326462600 AP Xl ASSY, INTENTION 1

NOTE

- 158 -




FIG 804

T25NHEU4

ELECTRIC SYSTEM

==
Year/Month

2022-12

NOTE

- 159 -




==
Year/Month
FIG 804 ELECTRIC SYSTEM cariMo
202212

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

804 1 11996642001 72X A0l A ASSY 1

804 2 |V2323606020 A UAEFLUESE(SP) 2

804 3 20115300010 2 dl OI(TWIN) ASSY 2

804 4 (13196642400 =cl M SET 1

804 5 (11616212900 5P Edl0l 1

804 6 |17686641110 Gl € & dlol 2

804 7 | V2323606016 A UAEFLUEE(SP) 4

804 8 V2323606020 A UAEFLUEE(SP) 1

804 9 11996602200 EFEARE 1

804 10 |V2323606020 A UAEFLUEE(SP) 2

804 11 (11996300100 A E E2f ASSY 1

804 12 | V2323606020 A UAEFLUEE(SP) 2

NOTE

- 160 -




FIG 805

T25NHEU4

S/
HARNESS Year/Month

2022-12

y

(RwsE &

S| |

"ll.f‘l\ 0 e '; Tronore

- WATER TEMPERATURE
O Sy g
ORI

P

e
. RELAY
. ‘ A3 .1-'

NOTE

- 161 -




k!
FIG 805 HARNESS Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

805 1 11996682001

ofLI A ASSY, 2l &l

NOTE

- 162 -




s g
FIG 806 HARNESS Year/Month

2022-12

T25NHEU4

| e 4 "
| b f ) .
L= I I N = AR By

3RD Firdtion §

%)
T =y

NOTE

- 163 -




k!
FIG 806 HARNESS Year/Month
T25NHEU4 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

806 2 11996683601

otLl A& ASSY, 2l

NOTE

- 164 -




9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 166
FIG 902 WEIGHT 168
FIG 903 LABEL 170

- 165 -



FIG 901

T25NHEU4

TOOL & ACCESSORY

==
Year/Month

2022-12

NOTE

- 166 -




==
FIG 901 TOOL & ACCESSORY Year/onth
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

901 1 11999120020 MEEE AN, T25NHEU 1

901 2 11999120030 £S5=5, T25NHEU 1

901 3 | 12147078721 J| SET 1

901 4 (14215020020 ! 2

901 5 11996571000 BEAHE 2

901 6 |94009050020 SUHESHY, =8 1

901 7 12136213210 i, =UHEQE 1

NOTE

- 167 -




s g
FIG 902 WEIGHT Year/Month

2022-12

T25NHEU4

TZ5NH-E-802

NOTE

- 168 -




==
Year/Month
FIG 902 WEIGHT cario
2022-12

T25NHEU4

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

902 1 13604073200GB A0l <3 CoOmMP 1

902 2 | V2023612045 LEFUEE(OS) 4

902 3 | 13603063000 2l ASsY 1

902 4 [V3343600120 L2EFAHEII=2S 4

902 5 |[13194102502GB AI0IE Eci3! cOMP 1

902 6 | V2173612035 L2EFUAEEEF(S) 6

902 8 | V3043600120 L2EFAHEES2S 2

902 9 |Vv4111600120 HetAM 4

902 10 |Vv4011600120 ALE LA 4

NOTE

- 169 -




FIG 903

T25NHEU4

LABEL

==
Year/Month

2022-12

& WARNING

g0 | (P)

FAST SLOW
(LOCK)|

Always apply the park brake
when parking.

Failure to do so can cause
accidents and damages.

1300950070

Always sel the knob to lock when
1. Travelling on tha road.

2 Replacing blades on an implement
3 Making adjustrmant ta an implemant
Sudden dropping of an mplément
CAn Cause $enous injury qr*aegslg_‘

ACAUTION

Keep hands and
clothing away from

driveline con-

cause death.
EP AWAY |
Keep all drive line.
Tractor and eguipment
shields in place during
operation.

05100130

rotating fan and
belts 10 prevent
serious injury.

8

A WARNING | |

AWARNING

/A WARNING |

® B

S35

[A WARNNG

| —

N

&

Do not refuel the tractor
while smoking or near

Never use the diff-
lock at high speed or
on the road as this

Brake pedals must ahways ba
locked l%\gt whan lravelling
on highway. This will ensure
uj

il s can cause rollove rrglz'uu e Rﬁ;’ﬁi)w '?n'éda rﬂhllds?\arp
aYS 5 i L r 1L ility
ﬂm{ﬁ,glﬁgfmﬂg@"" batore and injury. turns must only be made at
0 a0 ] 5 d5. ey |

55
i

A WARNING|

Attach impleme'nts
and frailers to the

ractor anly usin
the prescﬁ{)ea Waw-

W

[AWARNING]

bar or hileh. .00, || Frerrr
9 Do not remaove

radiator cap while
engine is hol.

Hot steam will
injure you. .

“__1 O; 100160

Do not ride
except operator.

(AWARNING

/@

.mii!ini.iﬂ..

bums

4\ CAUTION

Do not touch while
the systam is hot.
It cause serious

12004100348

Always fasten
Your seal belt.

g

wn the master
al and

king lever
at the same time

EPA REGULATION

USE ULTRA LOW
SULFUR FUEL ONLY

This Tractor may lip
(| over wne by and
| qucker shan an operator
13 able 10 jump tree
1 Mol Oporat 4 tracion

.
4 Newer pull irem nibove or
o e

from the fe s o ¢
4Dt operate the lrsclor o

1] resat from wactor ewats

Death e injury may res

aun &
wilh he ROFS:

in the folded down position.

sinep siopes oe neor dp Qperate s Fact h

5.Awoad sharp high spbed fums mé‘é‘n“..?“ "“‘.‘.‘.if«?f&b s gl

Sorious inury or doath may Do not wesr seat belt if coeraled with | ® Sray ehase of ralias Baom
ROPS folded down === ssdbucker

‘

14

BONNET OFEM

24 25

damage or corrosion to th
structure may adversely affect
the performance of the AOPS.

% - 00073 NS
s vy

-l

Do not use the

acceleralor lever 15 neutral whenever the
execpl working imploment is not operation.
on the field. —

Push the butten to lock
position with joystiek lever

32

46

NOTE

-170 -




==
FIG 903 LABEL Year/Month
T25NHEU4 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 1 12009100020 cte & /I 1
903 3 | 12009100040 ot /A SHEE 1
903 4 (12009100050 ot 2 /e s 1
903 5 12009100060 ot F/xts I3 1
903 6 |12009100070 ot Z /8013 1
903 7 12009100120 cHel, =2/ 2
903 8 12009100130 ctd , 2 E/PTO 1
903 9 12009100140 ctel, H /A0l 1
903 10 (12009100150 ctel  Z/etCiooid 2 1
903 | 11 [12009100160 cte, ?lg/ss=A 1
903 12 (12009100190 el 2 /ot E 1
903 13 12009100230 e, =o/F s 1
903 14 12009100240 cHel, =2/ S| 1
903 15 [ 17689200050 e FHe/XsUE 1
903 16 [17689100170 ctel, =9/otd 1
903 18 [11269020012 Ot=,T25 2
903 | 21 |14729040130 cte(Z &/ ) 1
903 | 23 |12209045051 o Z 00 1
903 | 24 |12209045010 ctH#(ROPS® &) 1
903 | 25 |12209045020 ct#(ROPSZE 1) 1
903 | 26 |18711201100 el =MREER 1
903 | 27 12127025110 ctel  AEHH 1
903 | 31 |12009100210 ot BASZE 1
903 | 32 |17699100090 ot B /R0l AE 1
903 | 33 |17699100100 ctel, AL/ 0AEHE 1
903 | 40 |T0019110060 SAHEE  =F/EU 1
903 | 41 |12519100130 ctel JelA 1
903 | 42 |12519100140 cHY, M OIE 1
903 | 43 |12127025120 =l E 2E 1
903 | 44 |13139040230 CEZHge 1
903 | 45 |11997080110 cte, 4wD 1
903 | 46 | 11997080120 e PTO 1
903 | 47 |11999010020 TYM ct& 2
NOTE

-171 -




